PREFACE

1. This Parts Catalog is the 2nd revised of Yanmar mini back-hoe B05.

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000YO0OK 2640 Jun., 1990 Disuse old edition
1st revised 000YOOK 2641 Nov., 1994 Disuse old edition
2nd revised| 000YOOK 2642 Mar., 2000
3. Model name
SECTION Column Model Manufactured Machine No.
(A) BO5 G 1990/ 4 ~ 00501~
(B) Bo5 P 1990/ 4 ~1980/6 ~ 00506~00604
I (Vehicle) (o) BO5 Y 1990/ 7 ~ 00615~
(D) BO5 G EX 1994/ 4 ~ 10660~
(E) BO5 G AY 1996/10~ 10955~
I (Engine) (A) L70ADEB 1990/3 ~ 00101~

(Note) G:green., P:pink., Y:yellow,
EX :Export except Europe, AY:Europe.

4. Your understanding is asking that this Parts catalog is not a technical data manual setting forth

as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in repairing

causes such as an early breakage, for instance.




SPECIFICATIONS

Name YANMAR CRAWLER BACKHOE
Model BOS
Model L70ADEB
Engine
Type Air-cooled diesel
Transport length mm 2400
Dimensions Transport width mm 690
Transport height mm 1180
Std. bucket capacity m’ 0.011
Std. bucket width (Outside) mm 300
Max. digging depth mm 1350 (1430 ,Blade)
Max. cutting depih mm 2260
Max. dump height mm 1570
Max. reach at ground level mm 2370
Min. swing radius mm 960 (830 Boom Swing)
Boom swing angle degree Left 70 - Right 70
Max. digging force (Bucket) kN (kgf) 5.4 (550)
Travel speed km,/h 1.6
Gradability degree 30
Average ground pressure kPa (kgf/cm?) 16.7 (0.17)
Track shoe width mm 150
Width X height mm 690X 180
Blade
Capacity m’ 0.025
Machine mass kg 500




Y00K2642

[ Amse ]
VEHICLE PAINTED COLOR

0
X Joeres
0
e eteves,
4200006 %e%s, A
etets O
5 3OO0
etetele
&x %Y
1220 %)
¢
.
A0
2
4

%
e
»%

Y

g = &, =B = @8

SRER Painted Color/Ettective Machine No.
Part
00501~10500 10501~10550 10551~
Yovx—Fvya-NoL— = YoR—FT 4 =T —=>
<:> YANMAR Charcoal Gray YANMAR Deep Green
Yoe—0—-L00— = =
<:> YANMAR Warm Gray
YoR—IASIRTU=-2 = —
YANMAR Emerald Green
Yo3x—O0-XEYS
<:> YANMAR Rose Pink
YoRv—Y975 40— =
YANMAR Sattron Yellow

i gﬁ G 7 % @& Painted Color Bx5y
Part | Desc- E@%ad) Munsel No. Color
ription Code
Yo —Fva-IFL— YANMAR Charcoal Gray
_— N2 N2 7]
— | YN -Fa4—Tory—> YANMAR Deep Green
6. 36BG 2. 11/1. 76 6. 368G 2. 11/1. 76 82
m Yoo—D—-AdL— YANMAR Warm Gray
. X | 5.52Y 4.91/1. 09 5. 52Y 4.91/1. 09 73
YOR=TIASIKRIY - YANMAR Emerald Green
1. 02BG 0. 5/9. 68 1. 02BG 0. 5/9. 68 76
ov—A-Xtrs YANMAR Rose Pink
©) 3R'5.7/10. 9 3R 5.7/10, 9 17
Yovoe—4v4o75 0410 YANMAR Sattron Yellow
0. 94Y 738/10. 59 0. 94Y 738/10. 59 70

BOS



YOOK2642

d

ZHMEES ]
PAINT PART NO.

ERFR
Part

BEE

Paint Color

ERERRES  (Paint Part No.)

16L{E (16L Can)

4L4E (4L Can)

27" b (SPRAY)

@

Yov—Fv¥a—-IVIL—
YANMAR Charcoal Gray

981101-09516

977620-40710

977620-30371

YoR=TF4=TT)=>
YANMAR Deep Green

981101-09517

977620-40820 | 977620-30N3 1

@

Yov—0—-LTL—
YANMAR Warm Gray

TOR-90450003

Y OR—IASHVRT Y-
YANMAR Emerald Green

933110-91764

977620-30761

Yre—a—-XEVY
YANMAR Rose Pink

933110-91775

977620-30771

Yov—-49o7>410—-
YANMAR Saffron Yellow

933110-91603

977620-30381

~ -~ st

3 ‘_ FEIRRDEEME -l

L COLOR OF MAIN PARTS J

BRFR BEE :

ll:;art Paia:t Color E/3Ebm Main Parts
Yoe—Fva-Iob—

® YANMAR Charcoal Gray ?E?gy-b%ﬂ glri;ing frame part

- ade
Yox—FT4—=ToU-> yha- track shoe
YANMAR Deep Green
\ EESR, N yb operation part, bucket

Yov—=9—-ALJL— 1y A8 Y engine related

RV G A Ve i n B
YANMAR Saffron Yellow

YANMAR Warm Gray PREL WY - fuel tank, reserver
KEE 2V-LER turning frame part
YOR—IASIERT U=
YANMAR Emerald Green
@ Y>ov—a-XEro fE2EBER operation machine part
YANMAR Rose Pink ;3 ST bonnet

BOS



Y00K2642

#BEXx (1)

PICTURESOUE INDEX (1) -

$24R Fig 1~4
LABEL

RHR Fig 5~7

SAFETY LABEL CONTROL EQUIPMENT

A& BN - & {UN % Fig 21

LINK STAND, COVER & INSTRUMENT PANEL
/M- V7" Fig 35~38

CONTROL VALVE

1B Fig 16~19

- - £8P
* * MAIN PARTS

NyFl Fig 12
BATTERY
EER Fig 13

ELECTRIC PART

-0 & & s39b Fig. 24

YN Fie 101 | <o TONRET

ACCELERATOR

iBIEBCE Fig 40~45
HYD. OIL PIPING

7 ~h & 7-h Fig. 48
BOOM & ARM

7-hN/5 Fig 27
ARM CYLINDER

N ¥yb Fig. 49
BUCKET

A7 &K U7 Fig 25

1EEZhims ) Figl3s
HYD. OIL TANK

HYD. OIL PUMP & PUMP MOUNT

NoybA/8 Fig 28
BUCKET CYL!NDER

BOOM CYLINDER

7 b Fig 26 /

GREASING

M A4 Fig 29
SWING CYL!INDER
=S Y-I05 Fig 47

7 V-8 Fig 30
BLADE CYLINDER

7 V-V Fig. 50

BLADE

JBE P.T.0. Fig 46

‘ Ly
INQ IS
IS

FITE-Y Fig N
DRIVING MOTOR

I b & 19 At/@ Fig 8
ENGINE MOUNT & ENGINE ACCESSORY
#4Us4 Fig 9

SILENCER
F.0.470 & F.0.N {7 Fig 11
FUEL TANK & FUEL LINE
FEEIE-4 Fig 32

TURNING MOTOR

MN W 3{h Fig 34

SWIVEL JOINT

V9N V7' Fig 39

SELECTOR VALVE

Jb-4 Fig. 22
FRAME
REEIERENSIE Fig. 23

TURNING DRIVING EQUIPMENT

EZEVN -2byN Fig. 20
OPERATION LAVER STOPPER

HYD. OIL P.T. 0.

74N 3, bo9hn-5 & 40-5 Fig. 15
IDLER, TRACK ROLLER & CRAWLER

B0S



Y00K2642

fmEX (2) - - - -« - - hERR
PICTURESOUE INDEX(2) - - - HYDRAULIC SECTION

HYD. 01L PIPING

SHIEBRE Fig 40~45

K77 &K 77 Wy Fig. 25
HYD. OIL PUMP & PUMP MOUNT

hERIE-9 Fig. 32
TURNING MOTOR

M-IV VT Fig 35~38
CONTROL VALVE

M NA Fig 29
SWING CYLINDER

7-hA)/8 Fig 27
ARM CYLINDER

Q\\

o )

N g8 Fig 28
BUCKET CYLINDER

7 b5 Fig 26
BOOM CYLINDER

W=t N4 Fig 30
BLADE CYLINDER

1 £ N {1\
a,ﬁ . :Nk N
"i o 5 N LY
X :
> ‘.“ !:!I' Z
all I
%
1 EITE-9 Fig 3
DRIVING MOTOR
'{'DMI\' M Fig 39
SELECTOR VALVE

EEhihs ) Fig 33
HYD. OIL TANK

MN W 3{Uh Fig 34
SWIVEL JOINT

AFE P.T.0. Fig 46

HYD. OIL P. T. 0.

BOS



Y00K2642

FANTVyovSoT Fy—I507

OIL PRESSURE LAMP

—
I |
L}

CHG. LAMP

fic #&

WIRING DIAGRAM

FIA—%
HOUR METER

ELOI—INWTRAvF
SELECTOR VALVE S.W.

ARG =5 A vF
STARTER S. ¥,

10A

R st

FANT Ly v RSy F

R R 0IL PRESSURE S. W.
TH— b}
BUZZER
O- K b1 62
o) 5
o] el
K=V IRV —4%
I:lt(;RN/SA l?.,f &4 GENERATOR
1 Lg o EJ
(= -
—am RW
- J
-
HORN .
Z4—FRYT
FEED PUMP
] R
B —J
REY—5E—%
T—ASLTS STARTER MOTOR
BOOM LAMP

G : Green(})
B : Black(®)
R : Red(F)
L : Blue(®)
Y : Yellow(E)

Or: Orange (%)
Lg: Light-green (k)

&
=
2
S

L¥al—%
REGULATOR

Lo s—rILT
SELECTOR VALVE

Ea—2TNYryo
FUSIBLE LINK

NyTY
BATTERY

+)

Y60-S4GL

B0S



[Info]

PcNo=Y00K2642
PcName=B05

JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1
EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



, 772156-03100, ,""LABEL SET(GREEN,PINK",1,1,,,,555555555535

1,,772156-03101, ,"LABEL SET(GREEN)",1,,,,,,S,,,M/#10501,,,,,,,,
1,,772156-03102, ,"LABEL SET(GREEN)",1,,,,,,S,,,M/#10609,,,,,,,,
1,,772156-03103, ,"LABEL SET(GREEN)",1,,,,,,S,, ,M/#10757,,,,,,,,

.2,,172156-03110, ,"LABEL, SPECIFICATION",1,1,,,..55522222225
,2,,172156-03111, ,"LABEL, SPECIFICATION",1,,,,,,S,,,M/#10501,,,,,,,,
,2,,172156-03112, ,"LABEL, SPECIFICATION",1,,,,,,N,, ,M/#11341,,,,,,,,
»»172156-03120, ,"LABEL, BO5(L)",1,1,,,,,..555555555
.2,,172156-03130, ,"LABEL, BOS(R)",1,1,,,,555555552555
»2,,172156-03140, ,"LABEL, BOOM(R)",1,1,,,,,,5555555555
»2,,172156-03150, ,"LABEL, BOOM(L)",1,1,,,5555555555555

,172156-03160, ,""LABEL, STRIPE R"™,1,1,,,,5555553555553

,172156-03170, ,"LABEL, STRIPE L",1,1,,,,5555553555553
9,2,,172156-03270, ,"LABEL, KEY SWITCH",1,1,,,,.,5555535555
10,2,,172155-03320, ,"LABEL, RESERVER(C)",1,1,,,555555353555575
10-1,2,,172155-03310, ,""LABEL, OILING",1,1,,,,,R,,,M/#00544, ,M/#00544,,,,,,
11,2,,172156-03190, ,"LABEL, (A)",1,1,,,,,,5552555555

11-1,2,,172156-03191, ,"LABEL, (A)",1,1,,,,,R,,,M/#10501, ,M/#10501,,,,,,
11-2,2,,172156-03280, ,LABEL,1,,,,,,N,, ,M/#10757,,,,,,,,
12,2,,172156-03200, ,"'LABEL, OILING",1,1,,,,,,5555535554
12-1,2,,172156-03201, ,"'LABEL, OILING",1,,,,,,N,,,M/#10501,,,,,,,,
13,2,,172156-03210, ,"LABEL, GREASE",1,1,,,,5555535555535
14,2,,172156-03220, ,""LABEL, OPERATION",1,1,,,,,,55535555535
14-1,2,,172156-03221, ,"LABEL, OPERATION",1,,,,,,N,, ,M/#10501,,,,,,,,
14-2,2,,172156-03450, ,""LABEL, OPERATION",1,,,,,,S,,,M/#10609,,,,,,,,
15,2,,172141-03181, ,"LABEL, RESERVER(C)",1,1,,,,55555355235575
15-1,2,,172141-03182, ,LABEL,1,,,,,,N,, ,M/#10757,,,,,,,,
16,2,,172141-03350, ,"'LABEL, QUICK(C)",1,1,,,,555535555355>5
16-1,2,,172141-03350, ,""LABEL, QUICK(®)",1,,,,,.Z,,,M/#10609,,,,,,,,
17,2,,194940-65510, ,""LABEL, ACCEL. LEVER",1,1,,,,.5555555955>5
18,2,,172155-03230, ,""LABEL, YANMAR 280",1,1,.,..55535535533>»
19,2,,172156-03250, ,"LABEL, LIFTING",1,1,,,,,.555555555>5
19-1,2,,172156-03251, ,LABEL,1,,,,,,N,, ,M/#11220,,,,,,,,
20,2,,172156-03260, ,"LABEL, OILING",1,1,,,,,.5555555535
20-1,2,,172156-03261, ,"LABEL, OILING",1,1,,,,,N,,,M/#10501, ,M/#10501,,,,,,
20-2,2,,172156-03261, ,"LABEL, OILING",1,1,,,,,Z,,,M/#10757, ,M/#10757,,,,,,
21,2,,114250-07190, ,LABEL,1,1,,,,,Z,,,M/#00501, ,M/#00501, ,,,,,
22,2,,172155-03160, ,"LABEL, GREASE-SWING",1,1,,,,.55535555255>
23,2,,172156-03300, ,""LABEL, INTAKE",1,1,,,,,W,,,M/#00680, ,M/#00680,,,,,,
23-1,2,,172156-03301, ,LABEL,1,,,,,,N,, ,M/#10757,,,,,,,,
24,2,,172183-03280, ,"'LABEL,LOCK",1,1,,,,,%,, ,M/#10660, ,M/#10660, ,,,,,
25,2,,172141-03202, ,"LABEL,CAUTION",1,,,,,,W,, ,M/#10767,,,,,,,>
26,2,,172142-03302, ,"LABEL,,CAUTION",1,,,,,,W,, ,M/#10757,,,,,,,,
27,2,,172964-03480, ,LABEL,1,,,,,,W,, ,M/#10757,,,,,,,,
27-1,2,,172964-03481, ,LABEL,1,,,,,,N,, ,M/#10767,,,,,,,,
28,2,,172164-03500, ,LABEL,1,,,,,,W,, ,M/#10757,,,,,,,,

29,2,,172164-03510, ,LABEL,1,,,,,,W,, ,M/#10757,,,,,,,,

30,2,,172164-03540, ,LABEL,1,,,,,,W,, ,M/#10757,,,,,,,,

31,2,,172964-03610, ,""LABEL A",1,,,,,.W,, ,M/#10757,,,,,,,,
32,2,,172165-03661, , ""LABEL ,DANGER",1,,,,, ,W,, ,M/#10757,,,,,,,,
34,1,,172156-03460, ,""LABEL ,PATTERN B",1,1,,,,,W,,,*1995.10, ,*1995.10,,,,,,

1,1
1-1
1-2
1-3
2,2
2-1
2-2
3,2
4,2
5,2
6,2
7,2
8,2



Y00K2642 'I S8R (IP) (E° V4. 4 U=3)
Fig LABEL (JP) (PINK, GREEN)

COUNTRY | JP | AY | EX
Figho. |1,2] 3] 4
BEEUNo 1IZRHE LN 2052252 8HET,

BHUNo 1-1ZBH LN 2-1 5245 8HET.
BHUNo 1-22B LN 2- 19524583 E T,

i BHUNo. 1-3{ZRHE LN 2-2i 5 REFHE T,
12-1 1-1 1 INC 2~22
1-1 INC. 2-1~24.
=1 L 1-2 5 g 2-1~24,
2=2 GRIVING THIN LEVER ’1_3 =3 INC. 2-2~32. %32\% ,
—_— LR R
6 14 g = 32’%?\;%

p— ™~

10 @h?ﬁ)b Ny ) EREE

e @ DETAILS OF BATTERY PART
19~ i VIEWED FROM
ZEEJE]EE}_M o 31 2928 [/

EFL LTI~ 15
DRIVING SINGLE LEVER !

SR 7
Cv%wwjmom 0 nSRI

VIEWED FROM

-

N0 |2 N
M/210756 2 F

1

M/$10757T RS

OE:

DETAILS OF

#gk, HBENO, ITRIMIE
MACHTNE SERIAL NO.
ENGINE NO. IS STAMPED
INTO THiS LOCATION.

BHENO. TR
MACHINE SERIAL NO.
IS STAMPED INTO
THIS LOCATION.

IN THE OPERATION
MANUAL CASE

= . 3 [Hmwmﬁm ]




,», (72156-03121, ,"LABEL SET (YELLOW)™,,.,1,,,555535355535575
,1,,772156-03122, ,"LABEL SET (YELLOW)',,,1,,,,S,,,,,,,M/#10609,,,,
,1,,772156-03122, ,"LABEL SET (YELLOW)',,,1,,,,S,,,,,,,M/#10757,,,,

,172156-03110, ,""LABEL, SPECIFICATION",,.,1,,,,,.555535555

1
1
2
2,
1,2,,172156-03111, ,"LABEL, SPECIFICATION",,,1,,,,S,,,,,,,M/#10501,,,,
2,2,,172156-03112, ,""LABEL, SPECIFICATION",,,1,,,,N,,,,,,,M/#11341,,,,
2,
2,
2
2

,172156-03310, ,""LABEL, BO5(L) (YELLOW™,,,1,,,5555555355555
,172156-03320, ,""LABEL, BO5(R) (YELLOW™,,,1,,,5555555355555
»»,172156-03340, ,""LABEL ,BOOM(R) (YELLOW", , ,1,,,,.5555555595
»»172156-03330, , "LABEL ,,BOOM(L) (YELLOW", , ,1,,,555555555595
2,,172156-03160, ,"LABEL, STRIPE R™,,,1,,,,55535535535>5
8,2,,172156-03170, ,""LABEL, STRIPE L",,,1,,,.555355535555>5
9,2,,172156-03270, ,""LABEL, KEY SWITCH",,,1,,,555555555535
10,2,,172155-03310, ,"LABEL, OILING",,,1,,,.5555555355>5
11,2,,172156-03191, ,"LABEL, (A)"...1,...55355553335
11-1,2,,172156-03280, ,LABEL,,,1,,,,N,,,,,,,M/#10757,,,,
12,2,,172156-03201, ,"LABEL, OILING",,,1,,,,55555555555
13,2,,172156-03210, ,"LABEL, GREASE",,.,1,,,.,555553555553
14,2,,172156-03220, ,"'LABEL, OPERATION", ,,1,,,.:555555355>5
14-1,2,,172156-03221, ,"LABEL, OPERATION",,,1,,,,N,,,,,,,M/#10501,,,,
14-2,2,,172156-03450, ,"'LABEL, OPERATION",,,1,,,,S,,,,,,,M/#10609,,,,
15,2,,172141-03181, ,"'LABEL, RESERVER(C)",,,1,,5555555532555
15-1,2,,172141-03182, ,LABEL,,,1,,,,N,,,,,,,M/#10757,,,,
16,2,,172141-03350, ,"LABEL, QUICK(C)",,,1,,,..5:5555555>
17,2,,194940-65510, ,""LABEL, ACCEL. LEVER",,.1,,.,,.55553555535
18,2,,172156-03350, ,""LABEL, YANMAR 280",,.1,....555353553
19,2,,172156-03250, ,"LABEL, LIFTING",,,1,,,,,5555555535
19-1,2,,172156-03251, ,LABEL,,,1,,,,N,,,,,,,M/#11220,,,,
20,2,,172156-03261, ,"'LABEL, OIlLING",,,1,,,.Z,,,,,,.M/#10757,,,,
21,2,,114250-07190, ,LABEL,,,1,,,,Z,,,,,,,M/#00501, ,,,
22,2,,172155-03160, ,"LABEL, GREASE-SWING",,.1l,.,...5553525535
23,2,,172156-03300, ,"LABEL, INTAKE",,,1l,,,5555535555535
23-1,2,,172156-03301, ,LABEL,,,1,,,,N,,,,,, ,M/#10757,,,,
24,2,,172183-03280, ,"LABEL,LOCK", ,,1,,,,535555355553>
25,2,,172141-03202, ,"LABEL,CAUTION", ,.,1,,..,5555535554
26,2,,172142-03302, ,"LABEL,CAUTION™, ,,1,,,,,55555352555
27,2,,172964-03480, ,LABEL, ,,1,,,,.5555555555
27-1,2,,172964-03481, ,LABEL,,,1,,,,N,,,,,, ,M/#10767,,,,
28,2,,172164-03500, ,LABEL ,,,1,,,,..:55555555
29,2,,172164-03510, ,LABEL,,,1,,,,,,:55555555
30,2,,172164-03540, ,LABEL,,,1,,,,,,:55555555
31,2,,172964-03610, ,"LABEL A™,,.1,,,.,,55555555>
32,2,,172165-03661, ,"LABEL ,DANGER", ,,1,,,..553555355>5
34,1,,172156-03460, ,"LABEL,PATTERN B",,,1,,,.555553555525

1
1
1
2
2
2
3
4
5
6
7



Y00K2642 2 $045 (JP) ({10-)
Fig LABEL (JP) (YELLOW)

COUNTRY | JP | AY | EX
Figho. |1.2] 3 | 4

BHUNo HZBHEUNG 200522284 ET,
R UNo, 1-1{ZEH LN -1 5245 S5AE T,

1 R UNo. 1-2{2RHE LN 2253245 SAET,
=1 1IN 2~22
1-1 INC. 2-1~24.
1-2  1-2 INC. 2-2~32.
2-1 \ 4 =26
9.9 ETVA = :

DRIVING TWIN LEVER |

/3y 5 U EREHE
DETAILS OF BATTERY PART

FEFTL TN LN— - |
DRIVING SINGLE LEVER e

OLEL VIEWED FROM
VIEWED FROM

W/$10756 7 F

Dézn

M/31075TH S

MACHINE SERIAL NO.
ENGINE NO. IS STAMPED
INTO THIS LOCATION.

MACHINE SERIAL NO.
IS STAMPED INTO
TH1§ LOCATION.

[ IN THE OPERATIONJ
MANUAL CASE

B0S



»» (72156-03150, ,"LABEL SET(FR.,GRM)™,,,,,1,,555535555575
,»,172156-03120, ,"LABEL, BO5(L)",,,.,1,,,5555555555
»»,172156-03130, ,""LABEL, BO5(R)",,,.,1,,,:555555555
»»172156-03140, ,"LABEL, BOOM(R)",,,,,1,..555555553>
»»172156-03150, ,"LABEL, BOOM(L)",.,,.1,..5555555535
,»,172156-03160, ,"LABEL, STRIPE R",,,,,1,,.,555355555
2,,172156-03170, ,"LABEL, STRIPE L",,,,,1,,.5535555555>5
8,2,,172155-03230, ,""LABEL, YANMAR 280",,,,.,1,,,5555555535
9,2,,172156-03270, ,"LABEL, KEY SWITCH",,,.,.1,....5555555>
10,2,,172156-03450, ,"'LABEL, OPERATION",,,,.1,,..55555555>5
11,2,,194940-65510, ,"LABEL, ACCEL. LEVER",,,.,.1l,...5535555535
12,2,,172183-03280, ,""LABEL,LOCK", ,,,,1,,55535555555>»
13,2,,772156-03150, ,"'LABEL SET(FR.,GRM)™,,,,.,1,,555555355555
14,3,,172143-03170, ,LABEL, ,,,,1,,,,5:555555>
15,3,,172156-03820, ,LABEL , ,,,,1,,,,5,555555>

16,3, ,172156-03830, ,""LABEL, GREASE OIL",,,,.1,,,.,:55555535
17,3,,172156-03840, ,LABEL, ,,,,1,,,,.55555555
18,3,,172156-03850, ,"LABEL, LIFTING",,,,,1,,,.555555535
19,3,,172156-03860, ,""LABEL, OIL FEED",,,,.,1l,,.,:555555555
20,3,,172156-03870, ,"LABEL, INTAKE",,,,,1l,.,.5555355555
21,3,,172155-03890, ,"LABEL, GREASE SWING",,,,.1l,..,.553555545
22,3,,172155-03930, ,"LABEL, OIL SUPPLY",,,.,.1,,.5535555555>5
23,3,,933112-45300, ,"LABEL, DANGER (A)",.,,.51:5555555352525
24,2,,172171-03420, ,""CAUTION PLATE ASSY",,,,,1,.W,,,,,,,,,, . M/#10941

1,1
2,2
3,2
4,2
5,2
6,2
7



YOOK2642

Fig.3

£h#f (AY)
LABEL (AY)

FETVA LN —
DRIVING TWIN LEVER

15

EfTVA b~
DRIVING TWIN LEVER

18 10 9

A

ET TN LN—
DRIVING SINGLE LEVER

10 9

S
15 B

ET TN LN—
DRIVING SINGLE LEVER

HEP TOHEEGRT 720
HYD. OIL P. T. 0. SPEC.
(OPT1ONAL)

Bk, BRBANC. FTRIMIEE
MACHINE SERIAL NO.
ENGINE NO. |S STAMPED
INTO THIS LOCATION,

COUNTRY | JP | AY | EX
FigNG. [1,2] 3 4
BH UNo. 1t

BHULNe 25524584 FT,
1 INC. 2~24,

B UNo 13T

B UNe. 140523 58HET,
13 13 InNC 14~23.

¢

n
! DANGER !

IN THE OPERATIO

(" EE Rk FTE R N}
\\MANUAL CASE

BHENO. FTRIGIR
MACHINE SERIAL NO.
IS STAMPED INTO

THIS LOCATION.

BOS



,»» (72156-03160, ,"'LABEL SET (ENGLISH)",,,,1,,.55555555535
,»,172156-03120, ,"LABEL, BO5(L)",,,.1,,,,5555555555
»»,172156-03130, ,""LABEL, BO5(R)",,,.1,,,,5555555555
»»172156-03140, ,"LABEL, BOOM(R)",,,.1,,.5555225353>
»»172156-03150, ,"LABEL, BOOM(L)",.,.1,,.5555525553>
,»,172156-03160, ,"LABEL, STRIPE R",,,.,1,,,.,5553555555
2,,172156-03170, ,"LABEL, STRIPE L",,,,1,,,.5535555555>5
8,2,,172155-03230, ,""LABEL, YANMAR 280",,,,1,,,555535525535
9,2,,172156-03270, ,"LABEL, KEY SWITCH",,,.1,,...55555555>5
10,2,,172156-03450, ,"'LABEL, OPERATION", ,,.,1,,.,:555555955>5
11,2,,194940-65510, ,"LABEL, ACCEL. LEVER",,.,.,1l,,.,5553555535
12,2,,172183-03280, ,""LABEL,LOCK", ,,,1,,,5555555555>»
13,2,,772156-03161, ,"'LABEL SET (E",.,,.1,,555535555355>5
14,3,,172141-03450, ,"LABEL, RESERVER(C)",.,,,1l,.55555555355>5
14-1,3,,172171-03720, ,LABEL,,,,1,,,N,,,,,,,,,M/#11319,,
15,3, ,172156-03720, ,"LABEL ,,SPECIFICATION", ,,,1,,,,5553555535
16,3, ,172156-03730, ,""LABEL, GREASE OIL",,,,1,,,,55535555535
17,3, ,172156-03740, ,"LABEL, GREASE", ,,,1l,,,555553555555
18,3,,172156-03750, ,LABEL ,,,,1,,,,,5:555555>
19,3,,172156-03760, ,"'LABEL, OIL FEED",,,,1,,,.:555555535
20,3,,172156-03770, ,"LABEL, INTAKE",,.,.,l,.,..5553555533
21,3,,172155-03750, ,LABEL, ,,,1,,,.,,.55555555
22,3,,172155-03790, ,"LABEL ,RE-FUELING", ,,,1,,,,55535555535
23,3,,172141-03460, ,"LABEL, (D)",.,.1,..55255553155
23-1,3,,172171-03780, ,LABEL,,,,1,,,N,,,,,,,,,M/#11319,,
24,2,,172171-03400, ,PLATE, ,,,1,,,%,,,,,,,,,M/#10926, ,

1,1
2,2
3,2
4,2
5,2
6,2
7



Y00K2642

rig 4

10 18 9

| EE—HS

FTVA LN~
DRIVING TWIN LEVER

§atR (EX)
LABEL (EX)

9
=
o

ETVA b=
DRIVING TWIN LEVER

FT N bnN—
DRIVING SINGLE LEVER

10 9

5
18 |
] L1 s

EFETL TN N~
DRIVING SINGLE LEVER

MEP T OHMEEGRT vay)
HYD. QIL P. T.0. SPEC.
{OPTIONAL)

Wnzan

VIEWED FROM

COUNTRY | JP [ AY | EX
Fig.N0. 11,2] 3 | 4

B UNe 112
BH UNo. 25245852 F T,
1 INC. 2~24.

[ 4

BB UNe 132
BH UNo. 140 523-1%:ZHFET,

13 13 INC 14~23-1.

A, BaRANO. FTRITE
MACHINE SERIAL NO.
ENGINE NO. 1S STAMPED
INTO THIS LOCATION.

¢

IN THE OPERATIO

AR BT
N
MANUAL CASE

BR{ENO. FTRIMT R
MACHINE SERIAL NO.
IS STAMPED INTO
THIS LOCATION.

B80S



,»,172141-03182, ,LABEL,1,1,1,,,,,,,5,55555>
,,172141-03202, ,"LABEL,CAUTION",1,1,1,,,,,,555555555
,»,172156-03280, ,LABEL ,1,1,1,,,,,,,5,55555>
,»,172142-03302, ,"LABEL,CAUTION",1,1,1,,,,,5555355355
,»,172156-03301, ,LABEL,1,1,1,,,,,,55555555>
»»,172164-03500, ,LABEL,1,1,1,,,,,,,5,55555>
1,,172164-03510,,LABEL,1,1,1,,,,,,5.555555>
8,1,,172164-03540, ,LABEL,1,1,1,,,,,,,5555555>
9,1,,172164-03610, ,"LABEL A",1,1,1,,,,,,,55555555
10,1,,172165-03661, ,"'LABEL,,DANGER",1,1,1,,,,,5555535554
11,1,,172964-03480, ,LABEL,1,1,1,,,,,5555555555
11-1,1,,172964-03481, ,LABEL,1,1,1,,,,N,,,,,,,M/#10767,,,,

RPRR R R R

1
2
3
4
5
6
7



YOOK2642

Fig 9

T2 5HHR (JP)

SAFETY LABEL (JP}

3

@ L2 LADEN
17, TSt

ARIZAREITIEE
BT — - HAR
ETPTLELAL
EICTHERLT

COUNTRY | JP | AY

FigM. | 5 | 6

5

( AFEHE

]

Hikar 7 FERZIVET,

l BER TARLE I Ll (S masonarese
—

SnRLTCORED,

TFEETIHETLNBY ET.

BUET,

SBCEMLTIREL, TVUL

e
SOERIIT D o DRNEOTY,
WA WIARICDIZLY
RERAATERT BB TN

]

uRicn—emm

A5 osmant soeme
L o CRAT TR
L S

OLELY

VIEWED FROM

ERERAETE
IN THE OPERATION
MANUAL CASE

FMevEEtTIES, I AR . BEORCCT
TRk, amacdain

oM oRE. KA - AN - AL L.
ERASRECTEASI L ARVEY -

Ny T EREEHE

DETAILS OF BATTERY PART

BOS



»1,,172143-03170, ,LABEL, ,,,,1,,,,,55555555
,1,,172156-03860, ,"LABEL, OIL FEED",,,,,1,,,5555553555>5
,1,,172156-03870, ,"LABEL, INTAKE",,,,.1,,.,,,5555555

,933112-45300, ,""LABEL, DANGER (A)",,...1...5553555555

1
2
3
4,1,
5,1,,172171-03420, ,""CAUTION PLATE ASSY",.,...1l....555535555

1
1
1
1
1



Y00K2642

6 ZLIER (AY)
Fig SAFETY LABEL (AY)

counTrY [ JP [ AY | EX
Figh. | 5| 6 | 7

Attention
A Achtung

! DANGER !

A DANGER ke pas utiliser |2 machine

GEFAH‘RL | CH | Ranger :c;anEiEu;:'gln—'iEt D!IS utile

DEFENSE da CIRCULER Sent 1 301 216h1 Geneandh. snLroreen nd
DU DE STATIDNNER : aufhewanren

dans |2 ZONE D' EYOLUTiON ‘ R

de la MACHINE i

Der Aufenthait =
eGr’ fauh reen n blar|n i c‘h"| ’ HX Eﬁmﬁ& :Fl

ist verboten IN THE OPERATION
. MANUAL CASE

T ¥®
4 NN

il
b

OEELT?
VIEWED FROM

805



1,1,,172141-03450, ,"LABEL, RESERVER(C)",,,,1,55555555353535
1-1,1,,172171-03720,,LABEL,,,,1,,,N,,,,,,,,,M/#11319,,
2,1,,172141-03460, ,"LABEL, (D)",,,.1,.,:5555555555
2-1,1,,172171-03780, ,LABEL,,,,1,,,N,,,,,,,,,M/#11319,,
3,1
4,1
5,1

,,172156-03760, ,""LABEL, OIL FEED",,,,1,,,,.5555355555
’ ’172156_03770’ ’I'LABEL’ INTAKE." 77 ’1’ 7% %%3%7%%3%7%%7%733
,,172171-03400, ,PLATE, ,,,1,,,,5555555,,M/#10926, ,



YOOK2642 7 fﬁﬁ*ﬁ (EX)
Fig SAFETY LABEL (EX)

couNTRY | JP | AY

FigNC. | 5 |

KEEP OFF MACHINE

SWING AREA

To avoid serious injury or death
keep away enough for machine tai
or implements not to hit you when

the upperstructure swings.

kasp it in the

Do NOT operate

When thrs olate 13 nat Being used

starage conpartaant.
T -Rane

[ﬂﬁﬂﬂﬁ&*
IN THE

MANUAL

O
VIENED FROM

OPERAT1ON
CASE

1 e I S—]
F’fﬂfggg____Tﬁ%
E o b

B80S



,,172156-11100, ,"DUCT, INTAKE™,1,1,1,1,1,,,,,,5555555

,»,22217-080000, ,"'SPRING WASHER 8",4.,4,,,,,Z,,,M/#00544, ,M/#00544,,,,,,
,,26116-080122, ,"BOLT M 8X 12 PLATED",4,4,,,,,5553555535>5
-1,1,,26014-060122, ,"BOLT M 6X 12",4,4,4,4,4,,N,,,M/#00501, ,M/#00501,,,,,,
»»,172156-11500, ,HOSE,1,1,1,1,1,,,,,,,,5,5,

»»23000-054000, ,"CLAMP 54™,2,2,,,,,,,,55555555

,1,,23000-060000, ,"CLAMP 60",2,2,2,2,2,,R,,,M/#00608, ,M/#00608, ,,,,,
,»,172156-13100, ,""MOUNT, ENGINE (F)",1,1,1,1,1,,,,,5555555>

,»,172156-13110, ,""MOUNT, ENGINE (R)",1,1,1,1,1,,,,,,5555545

1,,172156-13150, ,"ABSORBER, SHOCK'",3,3,,,.,:55555559555>5

8-1,1,,172156-13151, ,""RUBBER A,BUFFER",3,3,3,3,3,,F,1,,M/#01624, ,M/#01624,,,,,,
9,1,,172156-13160, ,""ABSORBER, SHOCK"™,1,1,,,,5555553555555

9-1,1,,172156-13161, ,""RUBBER B,BUFFER",1,1,1,1,1,,F,1,,M/#01624, ,M/#01624,,,,,,
10,1,,22217-100000, ,"'SPRING WASHER 10",8,8,8,8,8,,.,,,5555555>
11,1,,26013-100352, ,""BOLT M10X 35",4,4,4,4.,4,,,,,:552355>5

12,1, ,26716-100002, ,""NUT 10",8,8,8,8,8,,,:,35555555>»

13,1,,172156-65600, ,"'DUCT, OUT",1,1,1,1,1,,,,,55555555

14,1, ,172156-65640, ,"'DUCT, EXHAUST",1,1,1,1,1,,,,,,5555555
15,1,,172156-65670, ,"DUCT, EXHAUST",1,1,1,1,1,,,,,..55555>

16,1,,172156-65680, ,PLATE,1,1,1,1,1,,,,,,5555555

17,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,1,1,1,,,..,:555545

18,1, ,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,2,,,,553555535

19,1, ,22217-060000, ,""SPRING WASHER 6'",2,2,2,2,2,,,,535535535>»
20,1,,26116-080122, ,""BOLT M 8X 12 PLATED",2,2,2,2,2,,,,3:555533523
21,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,,,,,.555455>
22,1,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,2,,,,:.55353524
23,1,,23000-140000, ,"CLAMP 140",2,2,2,2,2,,,,5535335535
24,1,,26116-060122, ,""BOLT 6X12",2,2,2,2,2,,,,55353355135

25,1,,22857-600120, ,"SCREW 6X12,TAPPING",1,1,1,1,1,,,,,,5555555
26,1,,26116-080122,,"BOLT M 8X 12 PLATED",1,1,1,1,1,,,.,.555455>
27,1,,172156-11150, ,"'SEAL, ENGINE™,1,1,1,1,1,,W,,,M/#00608, ,M/#00608,,,,,,
28,1,,22217-060000, ,"SPRING WASHER 6',1,1,1,1,1,,W,,,M/#00503, ,M/#00503,,,,,,

1,1
2,1
3,1
3-1
4,1
5,1
5-1
6,1
7,1
8



YOOK2642

8 IR & TP ME
Fig

ENGINE MOUNT & ENGINE ACCESSORY

PREVI0US

i ENGINE

BOS



,,172156-11750, ,"SILENCER, INSULATOR"™,1,1,1,1,1,,,,,455555554

,,172156-11760, ," INSULATOR A™,1,1,1,1,1,,W,,,M/#00501, ,M/#00501, ,,,,,

, ,23000-048000, ,"CLAMP 48" ,1,1,1,1,1,,,,,5555555>»

,»,114250-13200, ,""GASKET, SILENCER™,1,1,1,1,,,,,.55555555

,1,,114250-13201, ,""GASKET (NON-

sB.)",1,1,1,1,1,,N,,,M/#10926, ,M/#10926, ,M/#10926, ,M/#10926, ,
,1,,124664-13580, ,CLAMP,1,1,1,1,,,,,,.555555>

6-1,1,,172168-

11310, ,CLAVWP,1,1,1,1,1,,N,, ,M/#10670, ,M/#10670, ,M/#10670, ,M/#10670, ,

7,1,,22217-080000, ,"'SPRING WASHER 8'",2,2,2,2,2,,,,,3555355>5

8,1,,26013-080202, ,""BOLT W/WASHER M8X20",2,2,2,2,2,,,55553353535

9,1,,26106-080502, ,"BOLT M 8X 50 PLATED",1,1,1,1,1,,,,,5555555>

10,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,2,2,2,,,55355535535>»

11,1,,26366-080002, ,""NUT M 8",1,1,1,1,1,,,,,,5555555

12,1,,172156-11770, ,"TUBE, INSULATOR",1,1,1,1,1,,W,,,M/#00501, ,M/#00501,,,,,,

14,2,,172156-11780, , INSULATOR,21,1,1,1,12,,W,, ,M/#00501, ,M/#00501, ,, ,,,

15,2, ,23000-048000, ,"CLAMP 48",2,2,2,2,2,,,553553533>»

1,1
3,2
4,2
5,1
5-1
ASB
6,1



Y00K2642 g AL —
Fig. SILENCER

BOS



,»,172156-12100, ,"LEVER W/BUSH ACCEL",1,1,1,1,1,,,,,55535355>
,»,172156-12130, ,"BOSS ASSY, ACCEL",1,1,1,1,1,,,,,5555555>»
,,172156-12160, ,"'SHAFT, ACCEL™,1,1,1,1,1,,,,,,5555535
,»,172156-12170, ,"CABLE, THROTTLE™,1,1,1,1,1,,,,,55555535
,,172156-12180, ,""KNOB, ACCEL™,1,1,1,1,1,,,,.55555555
»»,1C2681-52310, ,"PIN, SNAP",1,1,1,1,1,,,,,,5555555
1,,1E8060-97210, ,"MARK "Y' ,LEVER GRIP",1,1,1,1,1,,,,,,5555555
8,1,,26013-080252,,"BOLT M 8X 25",1,1,1,1,1,,,,.,55555555
9,1,,26756-120002, ,"LOCK NUT 12",2,2,2,2,2,,,.555355533
10,1,,933170-01490, ,"'SPRING 12",2,2,2,2,2,,,,53:552355>5

11,1, ,1A1380-55410, ,""SPRING,ACCEL .WIRE
Lc+,1,1,1,1,1,,w,, ,M/#11170, ,M/#11170, ,M/#11170, ,M/#11170,,

RPRR R R R

1
2
3
4
5
6
7



YOOK2542

'l 7oz
Fig ACCELERATOR

.~ ENGINE

L -
ZI;R TO Fig 21

805



,»,172156-14400, ,"BRACKET, FUEL TANK',1,1,1,1
,,22137-100000, ,"WASHER 10,POLISHED",4,4,4,4
,,26013-060122, ,"BOLT M 6X 12",2,2,2,2,2,,,,5535235535
,»,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,4,4,4,,,,,:33555555
,,26106-080452, ,""BOLT M 8X 45 PLATED",2,2,2,2,2,,,,3:55535524
,,172137-14610, ,"PIPE (B), FUEL",1,1,1,1,1,,,,,,,,,,,,,
7,1,,172156-14630, ,"PIPE, FUEL L=440",1,1,1,1,,,,,555555555
7-1,1,,172156-14631, ,"PIPE,
FUEL",1,1,1,1,1,,R,, ,M/#10926, ,M/#10926, ,M/#10926, ,M/#10926, ,
8,1,,172156-14640, ,"PIPE, FUEL L=170",1,1,1,1,1,,,,,.555555>
9,1,,124766-59050, ,""CLAMP 12",4,4,4,4,4,,,,,,3555535

10,1, ,124066-59100, ,"CLAMP 8",2,2,2,2,2,,,5535535533>»
11,1,,714883-93100, ,""TANK, FUEL (RED)(50)",1,1,1,1,1,,,,,55553555>»
15,3,,105092-55150, ,""GAUGE, FUEL",1,1,1,1,1,,,,,,5555555
16,2,,114250-55041, ,""CAP ASSY, TANK",1,1,1,1,,,,,55555355>
16-1,2,,114288-55040, ,"CAP ASSY,
TANK",1,21,1,1,1,,N,, ,M/#11341, ,M/#11341, ,M/#11341, ,M/#11341, ,

17,3, ,114250-55050, ,""GASKET, TANK CAP",1,1,1,1,1,,,,,5555555>»
18,3,,114250-55060, ,SEAL,1,1,1,1,1,,,,,,,,5,55>

21,2,,114250-55100, ,"FILTER, FUEL",1,1,1,1,1,,,,,.555455>
22,2,,114650-55120, ,"FILTER, FUEL OIL",1,1,1,1,,,,.253555543
22-1,2,,114250-55121, ,"FILTER, FUEL
om.+,1,1,1,1,1,,N,, ,M/#10698, ,M/#10698, ,M/#10698, ,M/#10697, ,
23,3,,114250-55130, ,GASKET,1,1,1,1,1,,,,,.555455>

24,2,,114250-55201, ,"DAMPER, FUEL TANK",4,4,4.,4,4,,,,,,,235554
25,2,,114250-55300, ,"COCK ASSY, FUEL™,1,1,1,1.,1,,,...,:555545
27,3,,24341-000150, ,"0-RING 1A S-15.0",1,1,1,1,1,,,,.,455555554
28,2,,114252-55800, ,NUT,1,1,,,,,5555555555>5

28-1,2,,26366-060002, ,"NUT M 6",1,1,1,1,1,,N,,,M/#10660, ,M/#10660, ,,,,,
29,2,,22117-060000, ,"'WASHER 6",1,1,,,,,Z,,,M/#10660, ,M/#10660,,,,,,
30,2,,23414-120000, ,""GASKET 12, ROUND",1,1,1,1,1,,,,.455355554
31,2,,23887-120002, ,"PLUG 12,HEX.",1,1,1,1,1,,,,,,5555535
32,2,,26366-060002, ,"NUT M 6",1,1,1,1,1,,,,,.555555>
33,1,,114250-55211, ,"STAY (A)",1,1,1,1,,,,..5555553>
33-1,1,,114250-55210, ,"'STAY
@®»",1,1,1,1,1,,N,,,M/#11186, ,M/#11186, ,M/#11186, ,M/#11186, ,
34,1,,114650-55230, ,"STAY (B)",1,1,1,1,1,,,,,55522555
35,1,,172149-16550, , ""GROMMET 40Xx13*',1,1,1,1,1,,W,,,M/#01440, ,M/#01440,,,,,,

1,1 R
2,1 s4:4,,555503553535
3,1 s
4,1
5,1
6,1



1 iy bH & BEAT
Fig FUEL TANK & FUEL LINE

BHLNO TUE
BHUN 15Sh532%8HET.
11 INC. NO. 15~32.

BOS



,»,172149-16100, ,""HARNESS, BATTERY",1,1,1,1,1,,,,,5555555>
,,172156-16100, ,"CABLE, EARTH",1,1,1,1,1,,,,,,5555555
,,172131-16110, ,""BATTERY (Y60-S4GL)",1,1,1,1,1,,,,,5555555>5
,,172156-16110, ,""CABLE(-), BATTERY",1,1,1,1,1,,,,,55553555>
,»,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,2,,,,,5555555>5
,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,2,,,,535535535>»
1,,26116-080162,,"BOLT 8X16",1,1,1,1,1,,,,,5555555>»
8,1,,26716-080002, ,"NUT M 8",1,1,1,1,1,,,,,,5555555
9,1,,172156-16300, ,"SUPPORT, BATTERY",1,1,1,1,1,,,,,.555555>
10,1,,172156-16341, ,"'ROD, BATTERY",2,2,2,2,2,,,,,3:555355>5
11,1,,172156-16370, ,""CLAMP, BATTERY",1,1,1,1,,,,.,553555535
11-1,1,,172156-

16371, ,CLAMP,1,1,1,1,1,,N,, ,M/#10767, ,M/#10767, ,M/#10767 , ,M/#10767, ,
12,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,2,,,,:55535555
13,1,,26013-080252, ,"'BOLT M 8X 25",4,4,4,4.,4,,,,,:,555255>5

14,1, ,26667-060002, ,""CAP NUT M 6",2,2,2,2,,,,.553523553
14-1,1,,129150-

59580, ,CAP,2,2,2,2,2,,N,, ,M/#00791, ,M/#00791, ,M/#00791, ,M/#00791, ,
15,1,,26716-060002, ,""NUT 6'",4,4,4,4.4,,,,,.555255>
16,1,,194440-51620, ,""CLAMP, WIRE HARNESS™,1,1,1,1,1,,,.,,,5555555
17,1,,172176-07330, ,"BAG,
MANUAL",1,1,1,1,1,,W,, ,M/#10744, ,M/#10744, ,M/#10744, ,M/#10744, ,

RPRR R R R

1
2
3
4
5
6
7



YOOK2642

Fig. ] 2 g;T/TI?I;YU

8—14
®—15

|5
PREV!0US

[2Fi2
PREViOUS

|B#z
PREVIOUS

Bz
PREVIQUS

2

BOS



»,172156-16500, ,HARNESS(A),1,1,1,1,1,,,,,,.555555
»»172156-16510, ,HARNESS(B),1,1,1,1,1,,,,,,5555555
,,172156-16530, ,"*HOLDER, HUSE',1,1,1,1,1,,W,,,M/#00791, ,M/#00791,,,,,,
,»»,29411-100000, ,"'FUSE (10A),CARTRIDGE™,2,2,2,2,2,,,,,533552555
,,172126-16540, ,""CLAMP 10X70",4,4,4,4,4,,,,.55235524
,,172156-16540, ,""HARNESS, WORK LAMP",1,1,1,1,1,,,,,5555555>
1,,172156-16550, ,HARNESS(C),1,1,1,1,1,,,,,5555555>
8,1,,172137-16560, ,BAND,3,3,3,3,3,,,,,,5555555

9,1,,172156-16560, ,HARNESS(D),1,1,1,1,1,,,,,,5555545
10,1,,172122-16570, ,"LINK, FUSIBLE",1,1,1,1,1,,,,,.555555>

11,1, ,194440-51620, ,""CLAMP, WIRE HARNESS",3,3,3,3,3,.,,55355535555>»
12,1,,933168-55770, ,"BAND 146'",1,1,1,1,1,,,,,5555555>»

13,1, ,1E6550-05050, ,REGULATOR,1,1,1,1,1,,,,,55555555
14,1,,172149-17120, ,LAMP,1,1,1,1,1,,,,,55555535
15,2,,172149-17140, ,BULB(12V-3.4W,1,1,1,1,1,,,,,55555535
16,1,,172141-17150, ,BUZZER,1,1,1,1,1,,,,.,55555555
17,1,,172156-17170, ,SWITCH,1,1,1,1,1,,,,,55555555
18,2,,172141-17230, ,"BULB 24V- 6W",1,1,1,1,1,,,,,55555555
19,1,,119225-52102, ,"'"PUMP ASSY, FUEL FEED",1,1,1,1.1,,,.,.:55555>
20,1,,22137-030000, ,"WASHER 3",2,2,2,2,2,,,.,3:55232223
21,1,,22217-060000, ,"SPRING WASHER 6",2,2,,,:55553533533>»
21-1,1,,22117-060000, ,""WASHER 6',2,2,2,2,2,,N,, ,M/#00501, ,M/#10501,,,,,,
22,1,,22857-300100, ,"SCREW 3X10,TAPPING",2,2,2,2,2,,,,535535533>»
23,1,,26014-060162, ,"BOLT M 6X 16",2,2,2,2,2,,,,,32555355>»
24,1,,26022-060122, ,"SCREW M 6X 12",1,1,1,1,1,,,.,.55535554
25,1,,26022-060252, ,""'SCREW M 6X 25",2,2,2,2,2,,,,532533533>»
26,1,,26116-060122, ,""BOLT 6X12",2,2,2,2,2,,,,55353355135
27,1,,933110-00100, ,"SWITCH ASSY, STARTER™,1,1,1,1,1,,,,,,5555555
29,2,,933110-00301, ,"KEY ASSY",1,1,1,1.,1,,,.,,.:55455>
30,1,,933110-05300, ,HORN,1,1,1,1,,,,,,,555555>

30-1,1,,933110-

05301, ,HORN,1,1,1,1,1,,N,, ,M/#11319, ,M/#11319, ,M/#11319, ,M/#11319, ,
31,1,,933113-05190, ,"LAMP, OIL",1,1,1,1,1,,,,.55555555
32,2,,933113-05180, ,"BULB 12V 3w",1,1,1,1,1,,,.,.555555>
33,1,,933113-15900, ,""COVER, SWITCH TERMI.",1,1,1,1,1,,,,,.555455>
34,1,,22217-060000, ,"SPRING WASHER 6',2,2,2,2,2,,,,53555355>5
35,1,,22137-060000, ,"WASHER 6, POLISHED",1,1,1,1,1,,,,,5555555>
36,1,,26022-060122, ,"SCREW M 6X 12",1,1,1,1,1,,,,.55535555
37,1,,172156-16580, ,""HARNESS, JOINT",1,1,1,1,1,,,,.,5555555
38,1,,172156-17140, ,"METER, HOUR™,1,1,1,1,1,,,.,.555455>
39,1,,933168-55770, ,"'BAND 146",3,3,3,3,3,,W,, ,M/#00608, ,M/#00608, ,,,,,

PRNON R R

1
2
3
4
5
6
7



YOOK2642

] 3 BEMS
Fig. ELECTRIC PART

LN T
SELECTOR VALVE

B0S



’ ’172156_17400’ ’I'LAMP’ WORK."l’l’ 7% %%3%7%%7%7%%7%7%%3)73
,1,,172156-17401, ,"LAMP, WORK',1,1,1,1,1,,R,,,M/#01914, ,M/#01914,,,,,,
,,172156-17420, ,""BULB 12V-27W",1,1,1,1,1,,,,,,3555535

,»,172156-17430, ,"'STAY,LAMP (GREEN:76)",1,1,1,1,1,,,,,.555555>
,,26013-100162, ,""BOLT M10X 16",1,1,1,1,1,,,,,,5555555
,»,26013-080162, ,"BOLT W/WASHER M8X16',1,1,1,1,1,,,,5555535555

1
1
3
4
5
6
7 ,26716-080002, ,"NUT M 8",1,1,1,1,1,,,,,55555555

1
1
2
1
1
1
1



YYYYYYYY

Fig 14 V%E;({ng’/j




,1,,172156-29100, ,"'SPROCKET T=11",2,2,2,2,2,,,,553523552
,1,,26450-080252, ,""BOLT M 8X 25",18,18,18,18,18,,,,,,5555555
,1,,172156-99490, ,"IDLER KIT, FRONT",2,2,2,2,2,,,,535535535>»
-1,1,,772156-37100, ,""IDLER ASSY",2.,2,,,,,.M,,...,.5,5
-2,1,,172156-37010,,,1,1,1,1,1,,,,,,,55555>

2,,172156-37100, ,IDLER,2,2,2,2,2,,,,,,,,,5,5>

2,,172155-37110, ,"'SHAFT, IDLER",2,2,2,2,2,,,,553555535
2,,172137-37360, ,SEAL ,4,4,4,4,4,,,,,,,.5.55>

,2,,22242-000250, ,"CIRCLIP 255",4,4,4,4.4,,,,,.555255>5
8,2,,22252-000470, ,""CIRCLIP  47",4,4,4,4.,4,,,,,,555355>5
9,2,,24101-060054, ,"BALL BEARING",4,4,4,4,4,,,,,55353554

10,1, ,26013-120252, ,""BOLT M12X 25",4,4,4,4,4,,,,,5535535525
11,1,,933152-03700, ,""WASHER, SIDE CLUTCH",4,4,4,4,4,,,,,3:555535>»
12,1,,172155-37150, ,"'SLIEDER ASSY",2,2,2,2,2,,,,,32555355>5
13,1,,772156-37300, ,""ROLLER ASSY, TRACK",4.4,,,,,.M,,...5.555
13-1,1,,172155-37020, ,""ROLLER ASSY, TRACK",1,1,1,1,1,,,,.55555554
15,2,,172155-37310, ,""SHAFT, ROLLER",4,4,4,4,4,,,,,,3555535
16,2,,172137-37360, ,SEAL,8,8,8,8,8,,,.,5535555535

17,2, ,22242-000250, ,""CIRCLIP 25S5",8,8,8,8,8,,,.,,5555555
18,2,,22252-000470, ,""CIRCLIP  47",8,8,8,8,8,,..,:555555>5
19,2,,24101-060054, ,""BALL BEARING",8,8,8,8,8,,.,.55355554
20,1,,26013-120252, ,""BOLT M12X 25",8,8,8,8,8,,,.5535555535
21,1,,933152-03700, ,"WASHER, SIDE CLUTCH",8,8,8,8,8,,,,.55555554
22,1,,172155-37700, ,"BOLT ASSY,AJUST",2,2,2,2,2,,,,,2525255>»
23,1,,172156-37750, ,COVER,2,2,2,2,2,,,,,2555355»
24,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4,4.4,,,,,:5335533>»
25,1,,26013-080202, ,"BOLT W/WASHER M8X20",4,4,4,4,4,,,,,3:5553555
26,1,,172156-38600, ,""CRAWLER, RUBBER",2,2,2,2,2,,,,5535555535
27,1,,172156-38700, ,"CRAWLER, RUBBER",2,2,2,,,,,1,,,.:55555



YOOK2642

Fig. 1

TARZ, bZyo0O-3 & s0-5
IDLER, TRACKROLLER & CRAWLER

27 (150w (17" 3
(OPTIONAL)

BOS



,1,,172141-41150, ,"LINK(L), LEVER",1,1,1,1,1,,,,,55555595
,1, ,172141_41160, ,JOINT,2,2,2,2,2, 7% %%7%3%%3%3%3%3%)3
,1,
1

,1,,172141-41330, ,"BOOTS, LEVER (BLACK)",2,2,,,.5555555353525
-1,1,,172141-41331, ,""BOOTS, LEVER
(GRAY)",2,2,2,2,2,,N,, ,M/#02050, ,M/#02050,,,,,,
5,1,,172141-41380, ,NUT,1,1,1,1,,,,,,,5.5555>
5-1,1,,26756-080002, ,""LOCK NUT M 8
PLATED",1,1,1,1,1,,S,,,M/#10609, ,M/#10609, ,,,,,
6,1,,172156-45100, ,LEVER(L),1,1,1,1,1,,,,,,.555555
7,1,,172156-45110, ,LEVER(R),1,1,1,1,1,,,,5555355555
8,1,,172312-46301, ,KNOB(A),1,1,1,1,1,,,,,55555555
9,1,,172312-46321, ,KNOB(B),1,1,1,1,1,,,,,,,555555
10,1,,22351-030010, ,"'SPRING PIN 3X10",1,1,1,1,1,,,,,,5555545
11,1,,24311-000140, ,"0O-RING 1A P-14.0",1,1,1,1,1,,,,,5555555>»
12,1, ,26064-080201, ,"WING BOLT M 8X 20",1,1,1,1,,,,,55555555>5
12-1,1,,26979-080162, ,'"SCREW M 8Xx16',1,1,1,1,1,,S,,,M/#10609, ,M/#10609,,,,,,
13,1,,26757-100002, ,""NUT 10",2,2,2,2,2,,,,355535255
14,1,,933168-55770, ,"'BAND 146",2,2,2,2,2,,,,52552255>5
15,1, ,933168-56000, ,""GROMMET 17X 9',1,1,1,1,1,,,..,2555545
16,1,,172142-43570, ,R0D,2,2,2,2,2,,,,,,,,55555
17,1,,172156-45820, ,""ROD M8X105",2,2,2,2,2,,,,553533553
18,1,,172122-46590, ,""ELBALL 8",4,4,4,4.4,,,.,,.:55255>5
19,1,,172122-47250, ,"'BALL 8, LINK",2,2,2,2,2,,,,,.555355>5
20,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,2,2,2,2,,,,.553533524
21,1,,22217-080000, ,""SPRING WASHER 8",4,4,4,4,4,,,,,553553554
22,1,,26716-080002, ,""NUT M 8',10,10,10,10,10,,,,5535555555
23,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,2,,,,53552231>»

1
2
3
3-1,1,,172141-41311, ,GROMMET,1,1,1,1,1,,N,, ,M/#02050, ,M/#02050,,,,,,
4
4



Y00K2642

] HRat=E (fF3)
Fig CONTROL ECUIP. (OPERATION)

]5_?..f\\(REFER T0 Fig 21 20_% @
\\<f%
™~

Ay bA—MNT
CONTROL VALVE

B05



»»,172141-41340,,B00TS,1,1,1,1,,,,,,,5,55555

, »1A1040-43900, ,"'SPRING WASHER",1,1,1,1,,,,,5535555535
,»,172156-45130, ,"LEVER, TRACK",1,1,1,1,,,,,555555555
,»,172156-45200, ,""KNOB, TRACK"™,1,1,1,1,,,.,,,5555255>
,»,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,,,,535555335523
,»,26013-080202, ,"'BOLT W/WASHER M8X20',1,1,1,1,,,,555553535555
1,,26577-060142,,"SCREW M 6X 14",1,1,1,1,,,,,5553555555
8,1,,172156-45270, ,"LINK ASSY, TRACK",1,1,1,1,,,,,555555555
9,2,,172141-41360, ,""BUSH 1415",2,2,2,2,,,,,52555355>»
10,2,,172141-41370, ,"'BUSH 2015",2,2,2,2,,,,555552355>5
12,1,,172156-45310, ,"LINK ASSY, TRACK(L)",1,1,1,1,,,,5555555535
13,2,,172141-41370, ,"BUSH 2015",2,2,2,2,,,,5535535533>»
15,1,,172156-45340, ,"'LINK W/BUSH, TRACK R",1,1,1,1,,,,5555552325
16,2,,172141-41370, ,"'BUSH 2015",2,2,2,2,,,,,52555255>5
18,1,,172124-46200, ,""0O-RING 27X5.7",5,5,5,5,,,:555552355>5

19,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,,,,5555555>»
20,1,,24761-050000, ,"NIPPLE C,GREASE',3,3,3,3,,,555553555553
21,1,,172146-45691, ,"ROD(C), SPOOL",2,2,2,2,,,55535552335>5
22,1,,172156-45800, ,""ROD, END(P06',2,2,2,2,,,,5555553535
23,1,,172156-45810, ,""ROD, END(PH6',2,2,2,2,,,555555353525
23-1,1,,172156-45811, ,"ROD,
END(PH6",2,2,2,2,,,N,, ,M/#01788, ,M/#01788, ,M/#01788, ,M/#01788, ,
24,1,,172122-47250, ,""BALL 8, LINK",2,2,2,2,,,,,35553553523
25,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,:4555355235
26,1,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,,,,553525355>5
27,1,,26013-060202, ,"'BOLT M 6X 20",4,4,4.,4,,,.,:553533524
28,1,,26716-060002, ,"NUT 6",2,2,2,2,,,,,,,,55555
29,1,,26716-080002, ,""NUT M 8",4,4,4,4,,,,,.5535533524
30,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,,,,355532223

RPRR R R R

1
2
3
4
5
6
7



e 1 RHEE (T, 0 W - (BT
Fig CONTROL EQUIP. (DRIVE, SINGLE LEVER) (PREV10US)

REFER TO Fig 19 26— ?

h :r '{\'@ 3
N . ' =DV N = By WAV -
Lo CONTROL VALVE @
/.-’ -
I

805



,1,,172156-45010, ,"LEVER(L) ASSY, TRACK",1,,1,1,1,,,,5535555555
,2,,172141-41370, ,""BUSH 2015",2,,2,2,2,,,,55355555135
,1,,172156-45050, ,"LEVER(R) ASSY, TRACK",1,,1,1,1,,,,,5555555>5
2,,172141-41370,,"BUSH 2015",2,,2,2,2,,,,355535554
,1,,172137-45080, ,"KNOB, LEVER",2,,2,2,2,,,.555555535
8,1,,24761-050000, ,"NIPPLE C,GREASE",2,,2,2,2,,,,535535533>»
9,1,,172124-46200, ,"0-RING 27X5.7",4,,4,4,4,,,,,553533525
10,1,,172146-45691, ,"'ROD(C), SPOOL",2,,2,2,2,,,5535555355>5
11,1,,172122-47250, ,""BALL 8, LINK",2,,2,2,2,,,,5355535532>»
12,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,,2,2,2,,,,355532524
13,1, ,22217-080000, ,""SPRING WASHER 8",4,,4,4.,4,,,.,:535535535
14,1, ,26716-080002, ,""NUT M 8",4,,4,4,4,,,,,35535535>»
15,1,,933110-54100, ,"PIN 4.75X14",2,,2,2,2,,,,553533523



YOOKZ642

Fig. ]

BRAtRE GETT, Man - (F)
CONTROL EQUIP. (DRIVE, TWIN LEVER) (NEW)

B80S



,»,172156-45160, ,"'LEVER,BLADE(GRAY:73)",1,1,1,1,1,,,,553555555>5

, »1E8060-64750, ,"GRIP 13,CHANGE LEVER™,1,1,1,1,1,,,,,,5555535

, »1E8060-97210, ,"MARK ""'Y"",LEVER GRIP",1,1,1,1,1,,,,,5555555>»
,,26013-080252, ,"BOLT M 8X 25",1,1,1,1,1,,,,,,5555555
,,172156-45360, ,""LINK ASSY, BLADE",1,1,,.,,.5555555355>5
,1,,172156-45361, ,"LINK ASSY, BLADE",1,,1,1,1,,S,,,M/#02050,,,,,,,,
,1,,172156-45430, ,"'SHAFT, LINK",1,1,1,1,,,,,555555535
6-1,1,,172156-45431, ,""SHAFT, LINK",1,1,1,1,1,,S,,,M/#02050,,,,,,,,
7,1,,26013-080252, ,""BOLT M 8X 25",1,1,1,1,1,,,.,,.555555>
8,1,,172151-46360, ,"'ROD, SPOOL™,1,1,1,1,1,,,,555555555
9,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,,,,,,5555545
10,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",1,1,1,1,1,,,,,5555555>»
11,1,,26716-080002, ,""NUT M 8",1,1,1,1,1,,,,,55555555
12,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,,,,,,5555535



Y0OK2642 ] IS (T -1 )
Fig. CONTROL EQUIP. (BLADE)

VIEWED FROM

b S u By VA1 Al
CONTROL VALVE

B0O5



1,1,,172141-42600, ,"PIPE, LOCK",2,2,2,2,2,,,,.55353553
2,1,,172141-42700, ,"LINK, LOCK"™,4,4,4,4,,,,,,3:555533>»
2-1,1,,172141-42701, ,"LINK,
LOCK",4,4,4,4,4, ,N,, ,M/#10785, ,M/#10785, ,M/#10785, ,M/#10785, ,
3,1,,172141-42750, ,"'BOLT, STOPPER",8,8,8,8,8,,.,,,:555555>5
4,1,,172156-45700, ,"LEVER, LOCK (RED:50)",1,1,1,1,1,,,,555555555
5,1,,172156-45730, ,""ARM ASSY, LOCK",1,1,1,1,1,,,,,5555555>»
6,1,,172156-45750, ,"'SHAFT, LOCK",1,1,1,1,1,,,,,5555555>»
7,1,,172116-46630, ,"'"KNOB, LOCK LEVER",1,1,1,1,1,,,,,.555555>
8,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",4,4,4,4,4,,,,,,:555235
9,1,,22137-120000, ,"WASHER 12,POLISHED",2,2,2,2,2,,,,553555535
10,1, ,26656-120002, ,"'CAP NUT M12",1,1,1,1,1,,,,,5555555>

11,1, ,26756-080002, ,"'LOCK NUT M 8 PLATED",8,8,8,8,8,,,555555555>»
12,1,,26756-120002, ,""LOCK NUT 12",2,2,2,2,2,,,,555355235
13,1,,933110-54100, ,""PIN 4.75X14",4,4,4,4,4,,,,,,335223

14,1, ,933170-01490, ,"SPRING 12",2,2,2,2,2,,,,3,55353553



EEL/N—Z by

Fig. 20 OPERATION LEVER STOPPER

YO0K2642

-l

D
'S
—

(¥=)

b
Lk
[on)
=

[=
%)
[T
1
o




»» 1 12156-45460, ,"'SUPPORT ASSY,LINK",1,1,1,,,,,.5535555535
,1,,772156-45461, ,"SUPPORT ASSY, LINK",1,,1,1,1,,N,,,M/#10501,,,,M/#10501,,,,
,,172141-41370, ,"BUSH 2015",2,2,2,2,2,,,,,553553523

,»,194145-04810, ,""WASHER 10",4,,4,4,4,,,,,:5555555

,»,26013-100202, ,""BOLT W/WASHER M10X20",4,.,4.4,4, ... 253253224
,,172156-61100, ,COVER(L), 1,1,1, .0 s0ssssssss

,1,,172156-61101, ,COVER(L),1,,1,1,,,S,, ,M/#10501, , , ,M/#10501, , ,,
,1,,172156-61102, ,COVER(L),1,,1,1,1,,N,, ,M/#10620, ,, ,M/#10620,,,,
.1,,172156-61150, ,COVER(R),1,1,1, 1 0ssrrnsssrsrss

-1,1,,172156-61151, ,COVER(R),1,,1,1,,,S,, ,M/#10501, ,, ,M/#10501, , ,,
7-2,1,,172156-61152, ,COVER(R) ,1,,1,1,1,,N,, ,M/#10620, ,, ,M/#10620,,,,
8,1,,172156-61200, ,"'BAR, ASSIST",1,1,1.,1.1,...::5555555

9,1,,172156-61250, ,""COVER, SEAL"™,1,1,1.,1.1,...:55555555

10,1, ,1A1380-62160, ,WASHER,8,8,8,8,8,,.:555555555

11,1,,172137-69850, ,SCREW,8,8,8,8, 111552215505

11-1,1,,172519-63240, ,"'BOLT 8X
16",8,,8,8,8,,S,, ,M/#10860, , , ,M/#10860, ,M/#10860, ,
12,1,,26013-100202, ,"'BOLT W/WASHER M10X20™",4,4,4,4,4, ..., 55535555

13,1, ,1A1380-62160, ,WASHER,4,4,4.,4, .. .3333333555
13-1,1,,1A1380-62160, ,WASHER, 3, ,3,3,3, ,K, , ,M/#10501, , , ,M/#10501, ,M/#10501, ,
14,1, ,1A1380-62160, ,WASHER, 4, ,4,4,4, W, , ,M/#10501, , , ,M/#10501, , ,,

15,1, ,172156-63100, ,COVER, 1,1,1,1, 51 1sss 005000

15-1,1,,172156-63101, ,COVER,1,,1,1,1,.,S,, ,M/#10501, , , ,M/#10501, ,M/#10501, ,
16,1,,172156-63140, ,COVER(B),1,,1,1,1,,W,, ,M/#10501, ,, ,M/#10501, ,M/#10501, ,
17,1, ,172137-69850, ,SCREW,2,2,2,2,, 1111 sssss0s

17-1,1,,172519-63240, ,"'BOLT 8X
16",2,,2,2,2,,S,, ,M/#10860, , , ,M/#10860, ,M/#10860, ,

18,1, ,26013-080202, ,""BOLT W/WASHER M8X20" ,2.,2,2, .4 5555535555335
18-1,1,,26013-080202, ,"BOLT W/WASHER
m8x20",3,,3,3,3,,K,, ,M/#10501, , , ,M/#10501, ,,,

19,1, ,26013-080202, ,""BOLT W/WASHER M8X20'.,4,.,4,4.,4,.,W,, ,M/#10501, ,, ,M/#10501, ,,,

1,1
1-1
2,2
4,1
5,1
6,1
6-1
6-2
7,1
7



YO0K2462

U208, hin— & 4 213x

LINK STAND, COVER & INSTRUMENT PANEL

rig £ |

PTOHH

P. T. 0. SPEC.

[2Fi2
PREV1OUS

P T OHENERIEFig BITRBLTEYET.

P.T. 0. SPEC. PARTS ARE SHOWN Fig. 46.

B80S



,1,,172156-50100, ,"FRAME, LOWER"™,1,1,1,1,1,,,,.55555555
,1,,172156-50450, ,""COVER, BOTTOM",1,1,1,1,1,,,,,,5555555
,1,,172156-50460, ,""COVER, MOTOR",2,2,2,2,2,,,,35553553553
,,22217-100000, ,"'SPRING WASHER 10",4,4,4,4.,4,,,.,,:3555235
,»,22217-100000, ,""SPRING WASHER 10',6,6,6,6,6,,,,555555555
,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4,4,4,4,,,,.55353553
,,26116-100202, ,""BOLT M10X 20 PLATED",6,6,6,6,6,,,,555555555
8,1,,172156-54100, ,""FRAME, TURNING",1,1,1,1,1,,,,,5555555>»
9,2,,172156-54080, ,"BUSH 35-45",2,2,2,2,2,,,,3:455535555
10,1,,172156-54700, ,BRACKET,1,1,1,1,,,,,55555355>5
10-1,1,,172156-54701, ,""BRAKET
ASSY*",1,1,1,1,1,,F,1, ,M/#11201, ,M/#11201, ,M/#11201, ,M/#11201,,
11,1,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,4,4,4,,,,53:555355>5
12,1,,172156-61350, ,"'EYE BOLT
KiT,1,1,1,1,1,,W,, ,M/#10963, ,M/#10963, ,M/#10963, ,M/#10963, ,
13,2,,22217-120000, ,""SPRING WASHER",1,1,1,1,,,,,5553555555
13-1,2,,22217-160000, ,"'SPRING WASHER
16*,1,1,1,1,1,,S,,,M/#11208, ,M/#11208, ,M/#11208, ,M/#11208, ,
14,2,,26617-120002, ,""EYE BOLT M12",1,1,,,,.55535555255>5
14-1,2,,172156-61300, ,"'BOLT 12X22',1,1,1,1,,,N,,,M/#10620, ,M/#10620, ,,,,,
14-2,2,,172157-61301, ,"BOLT
16x3r+,1,1,1,1,1,,S,1, ,M/#11201, ,M/#11209, ,M/#11201, ,M/#11201, ,
15,2,,26716-120002, ,"NUT 12",1,1,,,,,,,555555555
15-1,2,,172156-61310, ,"'NUT M12",1,1,1,1,,,S,,,M/#10626, ,M/#10626, ,,,,,
15-2,2,,172157-61310, ,""CASTLE NUT
mi6*,1,1,1,1,1,,S,,,M/#11208, ,M/#11208, ,M/#11208, ,M/#11208, ,
16,2,,172156-61320, ,COLLAR,1,1,1,1,,,W,, ,M/#10626, ,M/#10626,,,,,,
16-1,2,,172156-
61321,,COLLER,1,1,1,1,1,,S,, ,M/#11208, ,M/#11208, ,M/#11208, ,M/#11208, ,
17,2,,22417-320250, ,""COTTER PIN 3.2X25*,1,1,1,1,,,W,, ,M/#10626, ,M/#10626, ,,,,,
17-1,2,,22417-400320, ,""COTTER PIN
4.0x32",1,1,1,1,1,,,,,M/#11208, ,M/#11208, ,M/#11208, ,M/#11208, ,

18,1, ,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,1,,,,,,5555555

N~NoOo o~ WNR

1
1
1
1
1
1
1



Y0OK2642

2 Jb—A
Fig. FRAME

L?z?nous 14-2 @ @-—H
14— = e 10
o e—g 10 ‘% L_L

z >121-qp_ ) B 13
...l 10—~ $ S _16 1—\©’j/ ._____,:'%
N 13-
10 \\1@ 1 »—]5-2—/@i 10-1
M/200501~M/#10619 | M/210620~M/#11200 ’%' \L§g

Gt

Tui AR
CONSTRUCTION OF BUSH

BOS



,1,,172156-57300, ,"PINION 147",1,1,1,1,1,,,,,,3555555
,1,,172131-57310, ,"PLUG 26",1,1,,,,,5.55555555>
-1,1,,27260-260000, ,"PLUG 26,BORE",1,1,1,1,1,,R,, ,M/#00952, ,M/#00952,,,,,,
,1,,172156-57310, ,""RETAINER, BEARING",1,1,1,1,1,,,,,55555555
,1,,22242-000400, ,"CIRCLIP  40",1,1,1,1,1,,,,,.555555>
5,1, ,22252-000260, ,"CIRCLIP 26,1,1,1,1,1,,,,.,5555595
6,1,,24101-060084, ,"BALL BEARING",1,1,1,1,1,,,,,55555555
7,1,,24102-060084, ,"BALL BEARING",1,1,1,1,1,,,,,55555555
8,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,4,,,,,,,52355>»
9,1,,172156-57600, ,"'BEARING, TURNING",1,1,1,1,1,,,,,.555555>
10,1,,172156-57610, ,"BOLT 8X 30',12,12,12,12,12,,,,,,3:55553
11,1,,172156-57620, ,""BOLT 8X 45',16,16,16,16,16,,,,,55555555
12,1,,22217-080000, ,""SPRING WASHER 8",12,12,12,12,12,,,,,,555535>»
13,1,,22312-100160, ,""PARALLEL PIN 10X16",4,4,4,4,4,,,,:55535555

1
2
2
3
4



P CILEE YRy

Fig 23 TURNING DRIVING EQUIPMENT

YOOK2642

REFER TO Fig. 32

BOS



1,1,,1A1040-43900, ,"SPRING WASHER",4,4,4,4,4,,,,.55353554
2,1,,194273-47910, ,KNOB,2,2,2,2,2,,,,,,,,5,555
3,1,,172156-64200, ,SEAT,1,1,1,1,,,,,,5555555>5

3-1,1,,172156-

64201, ,SEAT,1,1,1,1,1,,N,, ,M/#10670, ,M/#10670, ,M/#10670, ,M/#10670, ,
4A,1,,172156-64250, ,""BRACKET ,SEAT (GREEN)",1,,,1,1,,,555553535555
4B,1,,172156-64250-1, ,"'BRACKET ,SEAT (PINK)",,1,,,555552332332325
4C,1,,172156-64250-3, ,"'BRACKET ,SEAT(YELLOW)™, ,,1,,.5555253233225
5,1,,172156-64320, ,PIN,1,1,1,1,1,,,,,,,5,5555
6A,1,,172156-64350, ,"ARM, SEAT (GREEN)",1,,,1,1,,,,555555555
6B,1,,172156-64350-1, ,""ARM, SEAT (PINK)", .1, ,..00s555555555
6C,1,,172156-64350-3, ,""ARM, SEAT (YELLOW)™, , .1, ,555555559353>5
7,1,,172141-64370,,"CUSHION, SEAT",2,2,2,2,2,,,,55352523
8,1,,172156-64400, ,LEVER,1,1,1,1,1,,,,,,555555>
9,1,,172156-64410, ,"PIN, ROCK",1,1,1,1,1,,,,,.555555>
10,1,,172156-64420, ,PIN,1,1,1,1,1,,,,,,5555555
11,1,,172156-64430, ,"'SPRING, LOCK",1,1,1,1,1,,,,.,55555555
12,1,,22137-080000, ,""WASHER 8, POLISHED",1,1,1,1,1,,,,,,5555555
13,1,,22190-080003, ,"SEAL WASER 8',2,2,2,2,2,,,,,:555255>5
14,1,,22190-100003, ,""SEAL WASHER 10",2,2,2,2,2,,,,:55232524
15,1, ,22217-080000, ,""SPRING WASHER 8",4,4,4,4.4,,,,,:553533>»
16,1, ,22372-050000, ,"'SNAP PIN JASO 5",1,1,1,1,1,,,,,,5555535
17,1,,22372-080000, ,"'SNAP PIN (JASO 8)",2,2,2,2,2,,,5535555332>5
18,1, ,22372-080000, ,""SNAP PIN (JASO 8)",1,1,1,1,1,,,,.:5555545
19,1,,22372-100000, ,"'SNAP PIN 10",2,2,2,2,2,,,:553532293
20,1,,26716-080002, ,"NUT M 8",4,4,4,4.4,,,..,352552
21,1,,43311-054100,,,1,1,1,1,,,.M,,.,,,,,,,
21-1,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,,,,,3555555>»
22,1,,172116-46630, ,""KNOB, LOCK LEVER",1,1,1,1.,1,,,,,...5555>
23,1,,172156-65690, ,"TORSION SPRING,STOPR™,1,1,1,1,1,,,,,.555555>

24A,1,,172156-65160, ,""BONNET (GREEN)",1,,,1,1,,,555555555>5
24B,1,,172156-65130, ,""BONNET (PINK)",,1,,,.555555593335
24C,1,,172156-65270, ,""BONNET (YELLOW)",,,1,,,,W,,,,,,,M/#10501,,,,

26,2,,172156-65250, ,PAD(A),1,1,1,1,1,,,,,.555555>5
27,2,,172156-65260, ,PAD(B),1,1,1,1,1,,,,555555555
28,2,,172156-65380, ,""RUBBER, BONNET",1,1,1,1,1,,,,,55555555
29,1,,172156-65340, ,""PLATE, LOCK",1,1,1,1,1,,,,.55555555
30,1,,172156-65350, ,LEVER,1,1,1,1,1,,,,,.,.55455>
31,1,,172156-65400, ,LINK,1,1,1,1,1,,,,,,5555555
32,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4.,4
33,1,,22137-080000, ,"WASHER 8, POLISHED",1,1,1,1
34,1,,22217-080000, ,"SPRING WASHER 8",6,6,6,6,6,,,,5,55555555
35,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,,,,,...5555>

36,1, ,22372-080000, ,"'SNAP PIN (JASO 8)",2,2,2,2,2,,,.,355552223
37,1,,26717-080002, ,"NUT M 8",6,6,,,,,,5,55555555
37-1,1,,26716-080002, ,"NUT M 8",6,6,6,6,6,,N,,,M/#00501, ,M/#00501,,,,,,
38,1,,26717-080002, ,"NUT M 8",1,1,,,,,,5555555555
38-1,1,,26716-080002, ,"NUT M 8",1,1,1,1,1,,N,,,M/#00501, ,M/#00501, ,,,,,
39,1,,172156-65720, ,BAR,1,1,1,1,1,,,,,,555555>
40,1,,26013-080202, ,""BOLT W/WASHER M8X20",2,2,2,2,2,,,,5333555575

41,1, ,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,2,,,,,3555355>»

41111111111111
1



Y00K2542

. 24 =k & KRRV B

SEAT & BONNET

BOS



,172156-71110, ,""MOUNT, PUMP,1,1,1,1,1,,,,,,5555545
,26013-080302,,"BOLT M 8X 30",4,4,4,4,4,,,,,55353525
,1E6021-76370, ,""WASHER 9X32X3.2",1,1,1,1,1,,,,.,553555555
,»,172156-71200, ,COUPLING(CF-A-4,1,1,1,1,1,,,,,,355555>5
,,172156-71210, ,""FLANGE, PUMP,1,1,1,1,1,,,,,,5555555
,,172156-71220, ,"JOINT, PUMP",1,1,1,1,1,,,,.,55555554
1,,22217-080000, ,"SPRING WASHER 8',1,1,1,1,1,,,,,,5555555
8,1,,26116-080202, ,"BOLT M 8X 20 PLATED",1,1,1,1,1,,,,,5555555>»
9,1,,26450-080302, ,""BOLT M 8X 30",6,6,6,6,6,,,,,5555555>
10,1,,172156-73100, ,"'BUMP ASSY, HYD. OIL",1,1,1,1,1,,,1,,,,.,.55>
11,2,,172156-73110, ,"SEAL KIT",1,1,1,1,1,,,,,.555555>»

16,2, ,22522-030130, ,""WOODRUFF KEY 3X13",1,1,1,1,1,,,,.,55555555
17,2, ,22252-000220, ,""CIRCLIP 22",1,1,1,1,1,,,,,55555535
18,1,,26013-080202, ,""BOLT W/WASHER M8X20",2,2,2,2,2,,,,555555525

RPRR R R R

1
2
3
4
5
6
7



Y00K2642

2 5 MERST & WEF
Fig. HYD.OIL PUMP & JOINT

fEzNO. TR R
HODEL NO. IS
STANPED |NTO
THIS_LOCAT ON

[2525R612]

B0S



1A,1,,172156-72100, ,""CYLINDER,BOOM(GREEN)",1,,,1,1,,,,555555535
1B,1,,172156-72100-1, ,"CYLINDER,BOOM(PINK)", ,1,,,55555233233223
1C,1,,172156-72100-3, ,""CYLINDER,BOOM(YELLOW™, ,,1,,,45555555352555
2A,2,,772156-72110, ,"TUBE,BOOM(GREEN) (76)",1,,,1,1,,,,55555355>5
2B,2,,772156-72110-1, ,""TUBE,BOOM (PINK)(77)",,1,, 3553523332233
2C,2,,772156-72110-3, ,""TUBE,BOOM(YELLOW:70)", , .1, 3555522332233
4,3,,172156-72410, ,"BUSH, PIN 25 35 A",1,1,1,1,1,,,,,55555555
5,2,,772156-72240, ,""ROD ASSY, BOOM",1,1,1,1,1,,,,55555555>»
7,3,,172156-72410, ,""BUSH, PIN 25 35 A",1,1,1,1,1,,,,,..55455>
8,2,,172156-72280, ,""HEAD 40 22 W/BUSH",1,1,1,1,1,,,,,55555545
10,3, ,172156-72300, ,"BUSH 22.4 20, ROD",1,1,1,1,1,,,,.,55555554
11,2,,172156-72310, ,"PISTON 40 14 A1",1,1,1,1,1,,,,,,5555535
12,2,,172156-72320, ,"PISTON 40 14 A2",1,1,1,1,1,,,,,55555535
13,2,,172156-99340, ,"CYLINDER KIT, BOOM",1,1,1,1,1,,W,,,M/#00501, ,M/#00501,,,,,,
14,3,,172156-72030, ,"'SEAL SET, PISTON",1,1,1,1,1,,,,,.555555>
18,3, ,172156-72380, ,"RING, SPRING 37.5",1,1,1,1,1,,,,.:5355554
19,3,,172156-72010, ,""SEAL SET, HEAD",1,1,1,1,1,,,,,5555555>»
25,2,,172156-72360, ,"'RING, CUSHION 25",1,1,1,1,1,,,,,55555555
26,2,,172156-72370, ,"COLLAR, CUSHION 27 B",1,1,1,1,1,,,,,.555555>
27,2,,172156-72400, ,"U-NUT M 14",1,1,1,1,1,,,,.,555592>
28,2,,172156-72350, ,""COLLAR, CUSHION 27 A™,1,1,1,1,1,,,..,32525525



Y0O0K2642

T=L )&
Fig 2

BOOM CYLINDER

KE LN 1Z
RELND 25285 84FT,
1 INC. 2~28.

B80S



1A,1,,172156-72450, ,"CYLINDER,ARM (GREEN)",1,,,1,1,,,,555555535
1B,1,,172156-72450-1, ,"CYLINDER,ARM (PINK)", ,1,,,553555233233223
1C,1,,172156-72450-3, ,""CYLINDER ,ARM(YELLOW)", ,,1,,,55555352332233
2,2,,172156-72400, ,"U-NUT M 14",1,1,1,1,1,,,,.:55535555
3A,2,,772156-72460, ,""TUBE,ARM (GREEN)(76)",1,,,1,1,,,555555355>
3B,2,,772156-72460-1, ,"TUBE,ARM  (PINK)(77)",,1,.3553532233223332
3C,2,,772156-72460-3, ,""TUBE ,ARM(YELLOW) (70)™, ,,1,,5555532332335
4,3,,172156-72410, ,"BUSH, PIN 25 35 A",1,1,,,,.55555355525
6,2,,772156-72520, ,"'ROD ASSY, ARM",1,1,1,1,1,,,,,..55555>
7,3,,172156-72410, ,"'BUSH, PIN 25 35 A",1,1,1,1,1,,,,,.555555>
9,2,,172156-72550, ,""HEAD 40 22 B W/BUSH",1,1,1,1,1,,,,,55553555>
10,3,,172156-72300, ,""BUSH 22.4 20, ROD",1,1,1,1,1,,,,,55555555
12,2,,172156-72570, ,"PISTON 40 14 B",1,1,1,1,1,,,,,5555555>»
13,2,,172156-99380, ,""CYLINDER KIT, ARM",1,1,1,1,1,,W,,,M/#00501, ,M/#00501,,,,,,
14,3,,172156-72040, ,"'SEAL SET, PISTON",1,1,1,1,1,,,,,.555555>
17,3, ,172156-72380, ,"RING, SPRING 37.5",1,1,1,1,1,,,,.,55355554
18,3,,172156-72020, ,""SEAL SET, HEAD",1,1,1,1,1,,,,,5555555>»



Y0O0K2642

rig 2

T—hUE
ARM CYLINDER

R LN 113
REULN. 2S8R EHET.
T INC.2~18.

805



1A,1,,172156-72600, ,""CYLINDER,BUCKET(GREE",1,,,1,1,,,,555555555
1B,1,,172156-72600-1, ,"CYLINDER,BUCKET(PINK™,,1,,,555535555352555
1C,1,,172156-72600-3, ,""CYLINDER,BUCKET(YELL",,,1,,,5555555352555
2,2,,172156-72400, ,"U-NUT M 14",1,1,1,1,1,,,,.:55535555
3A,2,,772156-72610, ,""TUBE ,BUCKET(GREEN:76",1,,,1,1,,,,555553555>
3B,2,,772156-72610-1, ,"TUBE,BUCKET(PINK:77)",,1,, 3555522332233
3C,2,,772156-72610-3, ,""TUBE ,BUCKET(YELLOW70", ,,1,,,5555535552335
4,3,,172156-72410, ,"BUSH, PIN 25 35 A",1,1,,,,.55555355525
6,2,,772156-72660, ,"'ROD ASSY, BUCKET",1,1,1,1,1,,,,,.555555>
7,3,,172156-72410, ,"'BUSH, PIN 25 35 A",1,1,1,1,1,,,,,.555555>
9,2,,172156-72550, ,""HEAD 40 22 B W/BUSH",1,1,1,1,1,,,,,55553555>
10,3,,172156-72300, ,""BUSH 22.4 20, ROD",1,1,1,1,1,,,,,55555555
12,2,,172156-72570, ,"PISTON 40 14 B",1,1,1,1,1,,,,,5555555>»
13,2,,172156-99380, ,""CYLINDER KIT, ARM",1,1,1,1,1,,W,,,M/#00501, ,M/#00501,,,,,,
14,3,,172156-72040, ,"'SEAL SET, PISTON",1,1,1,1,1,,,,,.555555>
17,3, ,172156-72380, ,"RING, SPRING 37.5",1,1,1,1,1,,,,.,55355554
18,3,,172156-72020, ,""SEAL SET, HEAD",1,1,1,1,1,,,,,5555555>»



Y00K2642

NTy by
28
Fig

BUCKET CYLINDER

BOS



1,1,,172156-72800, ,"CYLINDER ASSY, SWING",1,1,1,1,1,,,,,5555555>
2,2,,172156-72040, ,""SEAL SET, PISTON",1,1,1,1,1,,,,,55555555
5,2,,172156-72380, ,""RING, SPRING 37.5",1,1,1,1,1,,,,,55555555
6,2,,172156-72400, ,"U-NUT M 14",1,1,1,1,1,,,,.:55535555
7,2,,172156-72020, ,"'SEAL SET, HEAD",1,1,1,1,1,,,,.55535555
12,2,,172156-72550, ,""HEAD 40 22 B W/BUSH",1,1,1,1,1,,,,,55555555
13,3,,172156-72300, ,""BUSH 22.4 20, ROD",1,1,1,1,1,,,,,55555555
15,2,,172156-72570, ,"PISTON 40 14 B",1,1,1,1,1,,,,,5555555>»
16,2, ,772156-72810, ,""TUBE ASSY, SWING",1,1,1,1,1,,,,,.555555>
17,3,,172156-72770, ,"'BUSH, PIN 25 35 B",1,1,1,1,1,,,,,.555455>
19,2,,772156-72870, ,""TUBE ASSY, SWING",1,1,1,1,1,,,,,5555555>
20,3,,172156-72770, ,"'BUSH, PIN 25 35 B",1,1,1,1,1,,,,,,5555555
22,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,2,,,,535555355>»



Y00K2642

i 29 ARA TN ¥

SWING CYLINDER

B LN 113
BEHUN. 2SR ESAET.
1 INC. 2~22.

B80S



1,1,,172156-72700, ,"CYLINDER ASSY, BLADE",1,1,1,1,1,,,,,5555555>
2,2,,172156-72040, ,""SEAL SET, PISTON",1,1,1,1,1,,,,,55555555
5,2,,172156-72380, ,""RING, SPRING 37.5",1,1,1,1,1,,,,,55555555
6,2,,172156-72400, ,"U-NUT M 14",1,1,1,1,1,,,,.:55535555
7,2,,172156-72020, ,"'SEAL SET, HEAD",1,1,1,1,1,,,,.55535555
12,2,,172156-72550, ,""HEAD 40 22 B W/BUSH",1,1,1,1,1,,,,,55555555
13,3,,172156-72300, ,""BUSH 22.4 20, ROD",1,1,1,1,1,,,,,55555555
15,2,,172156-72570, ,"PISTON 40 14 B",1,1,1,1,1,,,,,5555555>»
16,2,,772156-72710, ,"TUBE W/BUSH, BLADE™,1,1,1,1,1,,,,,,5555545
17,3,,172156-72410, ,"'BUSH, PIN 25 35 A",1,1,1,1,1,,,,,.555455>
19,2,,772156-72740, ,""ROD W/BUSH, BLADE",1,1
20,3,,172156-72770, ,"'BUSH, PIN 25 35 B",1,

1,1,
1,1, 7% 9%%7%3%%3%3%3%3%3%3
22,2,,24761-040000, ,"NIPPLE B,GREASE',1,1,1,1,1,

PR



Y00K2642 3 TU— KUy
BLADE CYLINDER

BHE LN X
BHELN. 2mo2228HET,
1 INC. 2~22.

BOS



1,1,,172156-73350, ,""MOTOR ASSY, DRIVING,2,2,,,,.,51,,.555555>
1-1,1,,172156-73351, ,""MOTOR ASSY,
DRIVING™,2,2,2,2,2,,N,2, ,M/#00544, ,M/#00544,,,,,,

2,2,,172137-70570, ,PIN,4,4,4,4,4,,,,,,,,.5:5>

3,2,,172137-70580, ,SPRING,4,4,4,4.,4,,,,,:,555355>5

4,2,,172156-73360, ,""MOTOR, SUB ASSY",2,2,2,2,2,,,,553533553
5,3,,172156-73370, ,CASING,2,2,2,2,2,,,,3:553533523

6,3,,172156-73380, ,WHEEL ,2,2,2,2,2,,,,,,,,,,,,,

7,3,,172156-73390, ,""COVER (A)",2,2,2,2,2,,,,3555522223

8,3,,172156-73400, ,COVER, 2,2,2,2,2,,,,,,,,,5:5>

9,3,,172156-73410, ,SHAFT,2,2,2,2,2, ,,,55353553

10,3, ,172156-73420, ,""SEAL PLATE",2,2,2,2,2,,,,55353553
11,3,,172156-73430, ,""BALL BEARING 6201 2N",4,4,4,4,4,,,,,553553525
12,3,,172156-73440, ,"'SEAL, FLOATING",2,2,2,2,2,,,,:55535254
13,3,,172156-73450, ,PIN,2,2,2,2,2,,,,,,,,,555

14,3, ,172156-73950, ,"CIRCLIP 100",2,2,2,2,2,,,5535535535>»
15,3,,172156-73960, ,"'SEAL KIT(A)",2,2,2,2,2,,,5553522335

16,3, ,172156-73990, ,BUSH,2,2,2,2,2,,,,5535555535

17,3, ,22242-000800, ,"CIRCLIP 80",2,2,2,2,2,,,,355535554
18,3,,23871-010000, ,"PLUG PT1/8,SCREW",4,4,4,4,4,,,,,:,3555575

19,3, ,26450-060122, ,"BOLT M 6X 12",8,8,8,8,8,,.,.55355554
20,3,,26450-060162, ,""BOLT M 6X 16',24,24,24,24,24, ,,,,,3:55553
21,2,,172156-73460, ,""COVER ASSY, END",2,2,,,,,.1,,5555555>5
21-1,2,,172156-73461, ,""COVER ASSY, END",2,2,2,2,2,,N,2,,M/#00544, ,M/#00544,,,,,,
22,3,,172137-70530, ,BALL,4,4,4,4,4,,,,,,3552335

23,3,,172156-73970, ,"SEAL KIT",2,2,,,:53553233533>»
23-1,3,,172156-73971, ,"'SEAL KIT",2,2,2,2,2,,S,,,M/#00544, ,M/#00544,,,,,,
24,3,,23871-010000, ,"PLUG PT1/8,SCREW",4,4,4,4,4,,W,, ,M/#00544, ,M/#00544,,,,,,
25,3,,23871-010000, ,"PLUG PT1/8,SCREW",4,4,,,,,W,, ,M/#00501, ,M/#00501,,,,,,
25-1,3,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4,4,4,,S,,,M/#00544, ,M/#00544,,,,,,
26,2,,172156-73490, ,ROLLER,2,2,2,2,2,,,.,55352553

27,2,,172156-73900, ,"PLATE, VALVE",2,2,2,2,2,,,,55353553>
28,2,,172156-73910, ,VALVE,2,2,2,2,2,,,,,:555255»

29,2,,172156-73920, ,PLATE,2,2,2,2,2,,,,,3:555355>»

30,2,,172156-73930, ,DRIVE,2,2,2,2,2,,,,,3,555355»

31,2,,172156-73940, ,SPACER,2,2,2,2,2,,,,53555355 5

32,2,,172156-73980, ,"SEAL KIT(C)",2,2,2,2,2,,,553555335>5
33,2,,172156-73470, ,B0LT,8,8,8,8,8,,,..,5555555

34,2,,172156-73480, ,"PLATE, SPACER",2,2,2,2,2,,,,:555335255
37,1,,26013-100252, ,""BOLT W/WASHER M10X25',16,16,16,16,16,,,,555555555



Y00K2642 3 5T
Fig DRIVING MOTOR

BT
EMBOSSED MARK :
MACHINE NO.

RHLNO. 4(% AW .
B LN, 555204 BHET, 35 @?
4 INC. 5~20. 7 <
P 19
18 8

BOS



1,1,,172156-73500, ,""MOTOR ASSY, TURNING,1,1,,,,..5553555535
1-1,1,,172156-73501, ,""MOTOR ASSY,
TURNING™,1,1,1,1,1,,N,, ,M/#01215, ,M/#01215,,,,,,
2,2,,172156-73510, ,"'BODY ASSY, TURNING",1,1,1,1,1,,,,.55555555
3,3,,172156-73520, ,SCREW, 7,7,7,7,7, 5,5 5553525555

4,3,,172156-73530, ,ROLLER,1,1,1,1,1,,,,,455555554
5,3,,172156-73540, ,"END CAP",1,1,1,1,1,,,,,55555555
6,3,,172131-73380, ,DRIVE,1,1,1,1,1,,,,,,,5.555>

7,3,,172131-73420, ,"'PLATE,SPACER",1,1,1,1,1,,,.,,.555555>
8,3,,172131-73431, ,FLANGE,1,1,1,1,1,,,,,.,555555>»

9,3,,172131-73450, ,HOUSING,1,1,1,1,1,,,,,,5555545

10,3, ,172131-73460, ,"'SHAFT,OUT PUT",1,1,1,1,1,,,,,55555555
11,3,,172131-73470, ,""BEARING, THRUST RACE",1,1,1,1,1,,,,,5555555>»
12,3,,172131-73480, ,"'NEEDLE BEARING",1,1,1,1,1,,,,,5555555>»
13,3,,172131-73490, ,"'BOLT,BROACH" ,4,4,4,4,4,,,,5,35352235

14,3, ,172156-73570, ,""SEAL KIT",1,1,1,1,1,,,,,.555555>
21,3,,172131-73680, ,""CHECK VALVE ASSY",2,2,2,2,2,,,,3:553533523
22,4,,172137-70530, ,BALL,2,2,2,2,2,,W,, ,M/#00501, ,M/#00501,,,,,,
23,4,,172131-73630, ,B0ODY,2,2,2,2,2,,W,, ,M/#00501, ,M/#00501, ,,,,,
24,4,,172131-73640, ,SPRING,2,2,2,2,2,,W,, ,M/#00501, ,M/#00501,,,,,,
25,3,,172141-77400, ,"PLUG, BLIND",1,1,1,1,1,,,,.425355554
26,2,,172156-73550, ,""VALVE ASSY, BRAKE"™,1,1,,,,.5535553555553
26-1,2,,172156-73551, ,""VALVE ASSY,

BRAKE",1,1,1,1,1,,S,,,M/#01215, ,M/#01215,,,,,,

27,3,,172156-73560, ,BUSHING, 2,2, ,,,,,,,5,555555

27-1,3,,172156-73561, ,ADAPTER,2,2,2,2,2,,S,, ,M/#01215, ,M/#01215,,,,,,
28,3,,172131-73340, ,"SEAL KIT",1,1,,,,,,,55555555>
28-1,3,,172156-73580, ,"'SEAL KIT",1,1,1,1,1,,S,,,M/#01215, ,M/#01215,,,,,,
34,3,,172156-73600, ,""VALVE FITTING",2,2,2,2,2,,W,, ,M/#01215, ,M/#01215, ,,,,,
35,1,,26013-120352, ,"BOLT M12X 35",2,2,,,.5553552532524



Y0OK2642 3 ETE—4
Fig. TURNING MOTOR

|2 26
PREVQUS 28 27

PREV1QUS




,»,172156-73700, ,""STRAINER, RETURN",1,1,1,1,1,,,,,5555555>
,,172156-73710, ,ELEMENT ,1,1,1,1,1,,,,,5555555>»

,, 7 72156-75100, ,"RESERVER ASSY",1,1,1,1,1,,,,,5555555>»
,,172732-73700, ,"FILTER, SUCTION",1,1,1,1,1,,,,.55535555
,,172156-75260, ,""TUBE, SUCTION",1,1,1,1,1,,,,,.555555>
7,2,,172122-75600, ,"GAUGE, OIL LEVEL",1,1,1,1,1,,,,,,5555555
9,3,,172122-75620, ,B0LT,2,2,2,2,2,,,,,,,,5555>

10,3, ,172122-75630, ,GASKET ,4,4,4,4,4,,,,,5535535525
12,2,,172116-75850, ,"'PLUG, OIL FEED",1,1,1,1,1,,,,.5,555555
13,2,,22217-080000, ,"'SPRING WASHER 8",4,4,4,4.4,,,,,:5553255>5
14,2, ,23491-140002, ,"PLUG 14",1,1,1,1,1,,,,.55555555
15,2,,24311-000380, ,""0-RING 1A P-38.0",1,1,1,1,1,,,,,5555555>»
16,2, ,24315-000160, ,"0O-RING 1B P-16.0",1,1,1,1,1,,,,,5555555>»
17,2, ,24325-000700, ,""0-RING 1B G-70.0",1,1,1,1,1,,,,,.555555>
18,2,,26116-080162, ,""BOLT 8X16",4,4,4,4,4,,,,5:555355>5
19,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,4,,,,,55333525

1,1
2,2
3,1
4,2
6,2



fkEnms > o
Fig 33 HYD. OIL TANK

. R LNO. 3
BHLNG. 4518252 FT,
L 3 INC 4~18.

. . _/'.5 N 1




,,172156-73800, ,"JOINT, SWIVEL",1,1,1,1
,,172156-73810, ,""HUB, SWIVEL",1,1,1,1,1
,,172156-73820, ,""SHAFT, SWIVEL",1,1,1,1
,»,172156-73830, ,""FLANGE, SWIVEL",1,1
,,172156-73840, ,""SPACER, SWIVEL",1,1
,,26013-080252, ,""BOLT M 8X 25",4,4,4
2,,22242-000401, ,"CIRCLIP 40-S",1,1,1 233333335335
8,2,,22312-100320, ,""PARALLEL PIN 10X32",1,1,1,1,1,,,,,,5555535
9,2,,23871-010000, ,"PLUG PT1/8,SCREW",9,9,9,9,9,,,,.55555555
10,2,,23871-020000, ,"PLUG PT1/4,SCREW",1,1,1,1,1,,,,,5555555>5
11,2,,172156-73010, ,""SEAL KIT*",1,1,1,1,1,,W,,,M/#06608, ,M/#06608, ,,,,,
15,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,4,,,,53:555335>5

1,1
2,2
3,2
4,2
5,2
6,2
7



Y00K2642

Hg3

AANNZaf b
SWIVEL JOINT

BOS



1,1,,172156-74101, ,""VALVE ASSY, CONTROL™,1,1,,1,,,.,555555555>»
1-1,1,,172156-74102, ,""VALVE ASSY,
CONTROL™,2,1,2,1,12,,N,, ,M/#00680, ,M/#00680, , , ,M/#00680, ,
2,2,,172131-74780, ,"'SECTION ASSY, P1",1,1,1,1,1,,,,,.555455>
3,3,,172131-74870, ,""SECTION, P1",1,1,1,1,1,,,,,,5555555
4,3,,24325-000550, ,"0-RING 1B G-55.0",1,1,1,1,1,,,,,5555555>»
5,3,,23871-010000, ,""PLUG PT1/8,SCREW",1,1,1,1,1,,,,,5555555>
6,2,,172156-74140,,"P.T.O.SECTION ASY",1,1,1,1,1,,,,,55555555
7,3,,172137-74270, ,PLUG,2,2,2,2,2,,,,,,,55555>
8,3,,24325-000550, ,""0-RING 1B G-55.0",1,1,1,1,1,,,,,.555555>
9,3,,172137-74440, ,""SEAL, OIL",2,2,2,2,2,,,,,35535533>»
10,3,,172137-74450, ,"PLATE,SEAL",2,2,2,2,2,,,,553533553
11,3,,172137-74460, ,""SEAT, SPRING",2,2,2,2,2,,,,3,553553523
12,3,,172137-74420, ,"SPRING (A), RETURN™",1,1,1,1,1,,,,,,5555545
13,3,,172137-74470, ,SPACER,1,1,1,1,1,,,,,.555555>»
14,3, ,172137-74480, ,"BOLT, SPOOL",1,1,1,1,1,,,,,5555555>»
15,3,,172137-74490, ,CAP,1,1,1,1,1,,,,,,555555>
16,3, ,172137-74500, ,""BOLT, PLATE",2,2,2,2,2,,,,535535535>»
17,3,,172137-74510, ,"'BOLT, CAP',2,2,2,2,2,,,
18,3, ,24315-000140, ,"O-RING 1B P-14.0",1,1,1
19,2,,172131-74850, ,""SECTION ASSY, P2',1,1,1
20,3,,172131-74930, ,"SECTION, P2",1,1,1,1,1,,,,.55555554
21,3,,24325-000550, ,"0-RING 1B G-55.0",1,1,1,1,1,,,,,455555554
22,3,,23871-010000, ,"PLUG PT1/8,SCREW",1,1,1,1,1,,,,,545555545
23,2,,26716-080002, ,"NUT M 8",6,6,6,6,6,,,,,5555555>»
24,2,,172156-74220, ,TIE-R0D,3,3,,,.,.M,..,555554
24-1,2,,172156-74290, ,TIE-R0D,3,3,3,3,3,,,.5535555535
25,2,,172156-74200, ,"VALVE, RELIEF",2,2,2,2,2,,,,,3:555535>»
27,3,,172137-74580, ,"0-RING 15",2,2,2,2,2,,,
28,3, ,24315-000220, ,"0-RING 1B P-22.0",2,2,2
29,3,,172131-74040, ,""NUT M14X1",2,2,2,2,2,
2,

23 S

30,3,,172131-74050, ,"CAP NUT M16X1",2,2,2,2,2,,,,535535533>»
31,3,,24341-000160, ,"0-RING 1A S-16.0",4,4,4,4.4,,..,.555255>»
32,2,,172131-74820, ,SPACER,1,1,1,1,1,,,,,...5555>
33,1,,26013-080162, ,"'BOLT W/WASHER M8X16',1,1,1,1,1,,,,,55553555>

34,1,,26013-080302, ,"BOLT M 8X 30",2,2,2,2,2,,,,535555355>5



YOOK2642

Fig. 39

J2 kO~ ILT (PR - & PTO)
CONTROL VALVE(P PORT & P.T.0.)

32 ba—-JsILTASSY

CONTROL VALVE ASSY

Fig.35 Ref.No. 1{172156-74101)
Ref.Na. 1-1(172156-74102)

INC Fig.No.35 Ref.No,2~32

@_30_ 1 Fig.No. 36 Ref.No.1~38
Fig.No.37 Ref.No,1~34

O—31— 1-1 Fig.No. 38 Ref.No. 1~28

&—29 | S

o_____31__ PUMPL2

22 .
19 l_-ZG \\>@
Ry 71 L_ 3 o

[

33

R
PUMPU1

(K7D
(PUMP2)

23

ang



,»,172156-74131, ,"'SEC. (L) ASSY, TRAVEL",1,1,1,1,1,,,,553555555>5
,»24325-000550, ,"0-RING 1B G-55.0",1,1,1,1,1,,,,,5555555>»
,,172137-74440, ,"SEAL, OIL",2,2,2,2,2,,,,3,553553523
,,172137-74450, ,"PLATE,SEAL",2,2,2,2,2,,,,55355355213
,,172137-74460, ,"'SEAT, SPRING,2,2,2,2,2,,,:.5553522335
,,172131-74380, ,"SPRING, RETURN",1,1,1,1,1,,,,.,55555554
3,,172137-74470, ,SPACER,1,1,1,1,1,,,,,55555555
8,3,,172137-74480, ,"BOLT, SPOOL",1,1,1,1,1,,,,,5555555>»
9,3,,172137-74490, ,CAP,1,1,1,1,1,,,,,,,55555>
10,3,,172137-74500, ,"'BOLT, PLATE™,2,2,2,2,2,,,35535522235
11,3,,172137-74510, ,"BOLT, CAP",2,2,2,2,2,,,,:55353553
12,2,,172156-74150, ,""SECTION ASSY, BLADE",1,1,,,,5555355535555>5
12-1,2,,172156-74151, ,""SECTION ASSY,
BLADE",1,1,1,1,1,,N,,,M/#00503, ,M/#00503, ,,,,,

13,3, ,24325-000550, ,""0-RING 1B G-55.0",1,1,1,1,1,,,,,.555455>
14,3, ,172137-74440, ,""SEAL, OIL",2,2,2,2,2,,,,.,55353553
15,3,,172137-74450, ,"PLATE,SEAL",2,2,2,2,2,,,,553533523

16,3, ,172137-74460, ,""SEAT, SPRING",2,2,2,2,2,,,,3,553553523
17,3,,172137-74420, ,"SPRING (A), RETURN",1,1,1,1,1,,,,,,5555545
18,3,,172137-74470, ,SPACER,1,1,1,1,1,,,,,.555455>»
19,3,,172137-74480, ,"BOLT, SPOOL",1,1,1,1,1,.,..,2555555>»
20,3,,172137-74490, ,CAP,1,1,1,1,1,,,,,,5555555
21,3,,172137-74500, ,""BOLT, PLATE",2,2,2,2,2,,,,3:55353523
22,3,,172137-74510, ,"BOLT, CAP",2,2,2,2,2,,,,355235224
23,3,,172137-74520, ,"VALVE, CHECK",2,2,2,2,2,,,,53:552355>5
24,3,,172131-74060, ,"GUIDE,CHECK VALVE"™,2,2,2,2,2,,,.,553523553
25,3,,172137-74540, ,"SPRING, VALVE",2,2,2,2,2,,,,535535533>»
26,3,,172156-74160, ,"PLUG, M6",2,2,2,2,2,,,,53555533>»
27,3,,172131-74080, ,"0-RING 1B S§9",2,2,2,2,2,,,,,:555355>»
28,2,,172156-74171, ,""SEC.(R) ASSY, TRAVEL",1,1,1,1,1,,,,,55553555>
29,3,,24325-000550, ,"0-RING 1B G-55.0",1,1,1,1,1,,,,.455355554
30,3,,172137-74440, ,""SEAL, OIL",2,2,2,2,2,,,,5535335535
31,3,,172137-74450, ,""PLATE,SEAL",2,2,2,2,2,,,,535555533>»
32,3,,172137-74460, ,"SEAT, SPRING",2,2,2,2,2,,,,,:555355>»
33,3,,172131-74380, ,"SPRING, RETURN",1,1,1,1,1,,,,,,5555555
34,3,,172137-74470, ,SPACER,1,1,1,1,1,,,,,.555555>
35,3,,172137-74480, ,"'BOLT, SPOOL",1,1,1,1,1,,,,.55555555
36,3,,172137-74490, ,CAP,1,1,1,1,1,,,,,,555555>
37,3,,172137-74500, ,"BOLT, PLATE",2,2,2,2,2,,,,,:555255>»
38,3,,172137-74510, ,"BOLT, CAP",2,2,2,2,2,,,.,355232224

1,2
2,3
3,3
4,3
5,3
6,3
7



Y0OK2842

Fig 36

S 37

(FETT. L)
(DRIVING, L)

E1T(R)
DRIVING (R)

A bA=IILNIVTGEFT & 7T V-F)
CONTROL VALVE(DRIVING & BLADE)

—12

{(ZFL—EF)
_| (BLADE)

a2 O=jLs L TASSY
CONTROL VALVE ASSY
Fig 35 Ref.No. 1{172156-74101)
Ref. No. 1-1(172156-74102)
INC Fig No. 35 Ref. No, 2~32
Fig No. 36 Ref. No. 1~38
Fig. No. 37 Ref. No. 1~34
Fig No. 38 Ref. No. 1~28

BoS5



,,172156-74120, ,""SECTION ASSY, ARM™,1,1,1,1,1,,,,,,5555545
,»24325-000550, ,"0-RING 1B G-55.0",1,1,1,1,1,,,,,5555555>»
,,172137-74440, ,"SEAL, OIL",2,2,2,2,2,,,,3,553553523
,,172137-74450, ,"PLATE,SEAL",2,2,2,2,2,,,,55355355213
,,172137-74460, ,"'SEAT, SPRING,2,2,2,2,2,,,:.5553522335
,,172137-74420, ,"'SPRING (A), RETURN",1,1,1,1,1,,,,,5555355>
3,,172137-74470, ,SPACER,1,1,1,1,1,,,,,55555555
8,3,,172137-74480, ,"BOLT, SPOOL",1,1,1,1,1,,,,,5555555>»
9,3,,172137-74490, ,CAP,1,1,1,1,1,,,,,,,55555>
10,3,,172137-74500, ,"'BOLT, PLATE™,2,2,2,2,2,,,35535522235
11,3,,172137-74510, ,"BOLT, CAP",2,2,2,2,2,,,,:55353553
12,3,,172137-74520, ,""VALVE, CHECK",1,1,1,1,1,,,,,55555555
13,3,,172137-74530, ,""GUIDE, VALVE",1,1,1,1,1,,,,,55555555
14,3, ,172137-74540, ,"'SPRING, VALVE",1,1,1,1,1,,,,,55555535
15,2,,172156-74180, ,""'SECTION ASSY, BOOM™,1,1,,,,,55555555535
15-1,2,,172156-74181, ,""SECTION ASSY,
BOOM',1,1,1,1,1,,N,,,M/#00680, ,M/#00680,,,,,,

16,3, ,24325-000550, ,"0-RING 1B G-55.0",1,1,1,1,1,,,,,5555555>»
17,3,,172137-74440, ,""'SEAL, OIL",2,2,2,2,2,,,,,:555255>5
18,3,,172137-74450, ,""PLATE,SEAL",2,2,2,2,2,,,,355232524
19,3,,172137-74460, ,""SEAT, SPRING",2,2,2,2,2,,,,.55353554
20,3,,172137-74430,,"SPRING (B), RETURN",1,1,1,1,1,,,,555555555
21,3,,172137-74470, ,SPACER,1,1,1,1,1,,,,,,3555545
22,3,,172137-74480, ,"BOLT, SPOOL",1,1,1,1,1,,,.,.555455>
23,3,,172137-74490, ,CAP,1,1,1,1,1,,,,,,555555>
24,3,,172137-74500, ,""BOLT, PLATE",2,2,2,2,2,,,,:55353524
25,3,,172137-74510, ,""BOLT, CAP",2,2,2,2,2,,,,5535335535
26,3,,172137-74520, ,"VALVE, CHECK",1,1,1,1,1,,,,,,5555555
27,3,,172137-74530, ,"GUIDE, VALVE",1,1,1,1,1,,,.,,..,5555>
28,3,,172137-74540, ,"SPRING, VALVE",1,1,1,1,1,,,,.55535555
29,2,,172156-74210, ,""VALVE ASSY,OVER ROAD",2,2,2,2,2,,,.553523552
30,3,,172131-74030, ,"'NUT M14X1",2,2,2,2,2,,,,553535535
31,3,,172131-74050, ,"CAP NUT M16X1",2,2,2,2,2,,,,:55535224
32,3,,24315-000150, ,"0-RING 1B P-15.0",2,2,2,2,2,,,,,2555255>»
33,3,,172137-74640, ,"0-RING 1B S 12.5",2,2,2,2,2,,,,532552235>5
34,3,,172131-74020, ,0-RING,4,4,4,4,4, ,,,5:555355>5

1,2
2,3
3,3
4,3
5,3
6,3
7



YOOK2642

Fig 31
? 24

k18-
1S3 17-
|

—_

16—
28—
o7

17—

18
19

20
217

19+

15
{(7—A)
{BOOM)

29—

a2 ba—LNIVT (-4 & 7 -h)
CONTROL VALVE(ARM & BOOM)

—31
—34
—30

—34

—32

—33

(7—A)
(ARM)

®=— (€0 &= (D @ (@ © )

—11

a2 bO—H I TASSY
CONTROL VALVE ASSY
Fig. 35 Ref. No. 1(172156-74101)
Ref. No. 1-1(172156-74102)
INC Fig No. 35 Ref, No. 2~32
Fig No. 36 Ref. No. 1~38
Fig No. 37 Ref. No. 1~34
Fig No. 38 Ref. No. 1~28

B80S



,,172156-74110, ,"SECTION ASSY,TURNING™,1,1,1,1,1,,,,,,5555555
,»24325-000550, ,"0-RING 1B G-55.0",1,1,1,1,1,,,,,5555555>»
,,172137-74440, ,"SEAL, OIL",2,2,2,2,2,,,,3,553553523
,,172137-74450, ,"PLATE,SEAL",2,2,2,2,2,,,,55355355213
,,172137-74460, ,"'SEAT, SPRING,2,2,2,2,2,,,:.5553522335
,,172137-74420, ,"'SPRING (A), RETURN",1,1,1,1,1,,,,,5555355>
3,,172137-74470, ,SPACER,1,1,1,1,1,,,,,55555555
8,3,,172137-74480, ,"BOLT, SPOOL",1,1,1,1,1,,,,,5555555>»
9,3,,172137-74490, ,CAP,1,1,1,1,1,,,,,,,55555>
10,3,,172137-74500, ,"'BOLT, PLATE™,2,2,2,2,2,,,35535522235
11,3,,172137-74510, ,"BOLT, CAP",2,2,2,2,2,,,,:55353553
12,3,,172137-74520, ,""VALVE, CHECK",1,1,1,1,1,,,,,55555555
13,3,,172137-74530, ,""GUIDE, VALVE",1,1,1,1,1,,,,,55555555

14,3, ,172137-74540, ,"'SPRING, VALVE",1,1,1,1,1,,,,,55555535
15,2,,172156-74190, ,"'SWING SECTION ASY",1,1,1,1,1,,,,,.555555>
15A,3,,172156-74280, ,"'SECTION,BUCKET",1,1,1,1,1,,W,,,"FROM 1ST",,"FROM
s1,,.,.,

16,3, ,24325-000550, ,"0-RING 1B G-55.0",1,1,1,1,1,,,,,5555555>»
17,3,,172137-74440, ,""'SEAL, OIL",2,2,2,2,2,,,,,:555255>5
18,3,,172137-74450, ,""PLATE,SEAL",2,2,2,2,2,,,,355232524
19,3,,172137-74460, ,""SEAT, SPRING",2,2,2,2,2,,,,.55353554
20,3,,172137-74420,,"SPRING (A), RETURN",1,1,1,1,1,,,,555555555
21,3,,172137-74470, ,SPACER,1,1,1,1,1,,,,,,3555545
22,3,,172137-74480, ,"BOLT, SPOOL",1,1,1,1,1,,,.,.555455>
23,3,,172137-74490, ,CAP,1,1,1,1,1,,,,,,555555>
24,3,,172137-74500, ,""BOLT, PLATE",2,2,2,2,2,,,,:55353524
25,3,,172137-74510, ,""BOLT, CAP",2,2,2,2,2,,,,5535335535
26,3,,172137-74520, ,"VALVE, CHECK",1,1,1,1,1,,,,,,5555555
27,3,,172137-74530, ,"GUIDE, VALVE",1,1,1,1,1,,,.,,..,5555>
28,3,,172137-74540, ,"SPRING, VALVE",1,1,1,1,1,,,,.55535555

1,2
2,3
3,3
4,3
5,3
6,3
7



YO0K2642

rig 30

A2 bA—=LNIVT (W b & BEB/2/5)
CONTROL VALVE (BUCKET & TURNING/SWING)

? 24—
& 18+
@ 17
|
' 15
(o7 y B
a 16 (él}CKEJT)
28
' o1~ ~10 -
&S 17+ B
© o
S 19— i
@
@ 20—
S 21—
S e
5
& 23
]
& pe]
1 5
¢ (B2El/ R A > 2)
et (TURN G/ SHING) —Bﬁ—g
—g
BEE)/ R A 32 ——@
& TURNING/SWING i
! —8
Lb‘

32 A=)l JLTASSY

[ ]

CONTROL VALVE ASSY
Fig. 35 Ref. No. 1(172156-74101)
Ref. No. 1-1(172156-74102)
INC Fig. No. 35 Ref. No. 2~32
Fig. MNo. 36 Ref. No. 1~138
Fig No. 37 Ref. No. 1~34
Fig No. 38 Ref. No. 1~28

BOS



,,172156-74400, ,"VALVE, SELETOR",1,1,1,1,1,,,,.55555554
,»,172156-74410, ,NUT,1,1,1,1,1,,,,,,,,.5,5>
,»,172156-74420, ,"COIL, SOLENOID",1,1,1,1,1,,,,.,55555555
,,172156-74430, ,""CORE, SOLENOID",1,1,1,1,1,,,,,.555555>
,,172156-74440, ,GASKET,1,1,1,1,1,,,,,,555555>
6,2,,172156-74450, ,"PIN, SPRING",1,1,1,1,1,,,,,5555555>
9,2,,172156-74480, ,WASHER ,2,2,2,2,2,,,,3,55353523
10,2,,172156-74490, ,SPRING,1,1,1,1,1,,,,,55555555
11,2,,172156-74500, ,PLUG,1,1, .1,
12,2,,172156-74510, ,SPRING, 1, ,1,
13,2,,172156-74520, ,0-RING, 2, 22,
16,2, ,172156-74550, ,SPRING, 1, »1,
17,2,,172156-74560, ,SPACER,1,1,1,1,1,,,,,,,,.555>
18,2,,23871-010000, ,"PLUG PT1/8,SCREW",1,1,1,1,1,,,,,5555555>
19,2,,24311-000210, ,""0-RING 1A P-21.0",1,1,1,1,1,,,,,.555455>
20,1, ,26450-060552, ,""BOLT M 6X 55",2,2,2,2,2,,,,553523553

1,1
2,2
3,2
4,2
5,2

1

,1
,1
,2
»1
»1

MR RN

1
1
2
1
1
C



Y00K2642

Fie 99

vLOENIVT
SELECTOR VALVE

BOS



,»,172156-76100, ,""JOINT PF1/2-19",1,1,1,1,1,,,,55355555>5
,»,23391-030000, ,""JOINT RGI 3/8",1,1,1,1,1,,,,,55553555>
,»,23391-030000, ,""JOINT RGI 3/8",2,2,2,2,2,,,553555335>5
»»23393-030000, ,""JOINT 9O0RGI 3/8",1,1,1,1,1,,,,,55555545
,»,24315-000180, ,""0O-RING 1B P-18.0",1,1,1,1,1,,,,,,5555555
1,,933111-50001, ,CONNECTOR,2,2,2,2,2,,,,555353553
8,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,,,,553552355135
9,1,,933166-24240, ,"ELBOW, SWIVEL JOINT",1,1,1,1,1,,,,,5555555>
10,1,,172156-78100, ,""HOSE, SUCTION",1,1,1,1,1,,,,,.555555>
11,1,,172156-78110, ,HOSE,1,1,1,1,1,,,,555555555
12,1,,172156-78120, ,HOSE,1,1,1,1,1,,,,,,5555555

13,1, ,23000-035000, ,"CLAMP 35",4,4,4,4,4,,,,,3:5535533>»

1,1
2,1
3,1
4,1
5,1
6



YO0K2642

4 0 IBERCE G/9~F v ~N MW7)
Fig. HYD. OIL PIPING (TANK~PUMP~VALVE)

13
.

D~
< _r
T”&

3

—

:
7

1™
Sy HYD. 0L TANK

u P N w By AV Vvl
CONTROL VALVE -




1,,172137-76100, ,"ELBOW PF1/4",1,1,1,1,1,,,,,5355555>5

2,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,1,,,,,5555555>»
1,,172123-76120,,"CONNECTOR PF1/4",1,1,1,1,1,,,,,55553555>5

,1,,172123-76120, ,""CONNECTOR PF1/4",3,3,3,3,3,,,.555555525

,1,,172141-76180, ,CONNECTOR,2,2,2,2,2,,,,,355535 55

8,2,,24315-000110, ,"0-RING 1B P-11.0",2,2,2,2,2,,,,55352553

9,1,,172156-76250, ,""NIPPLE PT,PF1/4",1,1,1,1,1,,,,555552355

10,1,,172156-76300, ,""CONNECTOR PF,PT1/4",1,1,1,1,1,,,,5555352555
11,1,,172156-76310, ,"ELBOW PT1/4",1,1,1,1,1,,,,,55555545

12,1,,23393-020000, ,"JOINT 90RGI1/4',2,2,2,2,2,,,5555353352>5

13,1, ,24315-000110, ,"O-RING 1B P-11.0",1,1,1,1,1,,,,,5555555>

14,1, ,24315-000110, ,"0O-RING 1B P-11.0",4,4,4,4,4,,,,,3:5535535>»
15,1,,172156-78210, ,HOSE,1,1,1,1,1,,,,,,5555535

16,1,,172156-78220, ,HOSE,1,1,1,1,1,,,,.455555555

17,1,,172156-78360, ,HOSE,1,1,,,,,,,55555555>5

17-1,1,,172156-78361, ,""HOSE P204BCO62Ss*,1,1,1,1,1,,S,,,M/#01215, ,M/#01215,,,,,,
20,1,,172156-78380, ,HOSE,1,1,,,,,.555555555

20-1,1,,172156-78381, ,""HOSE P204BLO88S",1,1,1,1,1,,S,,,M/#01215, ,M/#01215,,,,,,
23,1,,23271-020331, ,HOSE,1,1,1,1,1,,,,,,,5,5555

24,1,,172156-78560, ,HOSE,1,1,1,1,1,,,,,,555555>

1
3
4
5
6



YOOK2642

41 SR (W VT ~tbhs~Kem, 2405 )
Fig

HYD. OIL PIPING (VALVE~SELECT~TURNING, SWING)

Lo s LT

SELECTOR Véiif//}h‘///,,

u 7 N u By IR P
CONTRAGL VALVE

BOS



,»,172137-76100, ,"ELBOW PF1/4',2,2,2,2,2,, 55555333535
,»,24315-000110, ,"0-RING 1B P-11.0",2,2,2,2,2,,,5535535533>5
,,172156-76110, ,CONNECTOR,2,2,2,2,2,,,,5535555135
,,172123-76120, ,""CONNECTOR PF1/4",2,2,2,2,2,,,,355555323
,»,172156-76130, ,"NIPPLE 1/4,1/8",1,1,1,1,1,,,,,5355555>5
1,,172156-76160, ,"ELBOW PT,PT1/8",1,1,1,1,1,,,,,55555535
8,1,,23393-020000, ,"" JOINT 90RGI1/4",3,3,3,3,3,,,5555332225
9,1,,23394-020000, ,"JOINT 45RGI1/4",1,1,1,1,1,,,,5555352525
10,1,,24315-000110, ,"0-RING 1B P-11.0",4,4,4,4.4,,,,,:555255>»
11,1,,172156-78130, ,HOSE ,2,2,2,2,2,,,,3:55535523
12,1,,172156-78140, ,HOSE ,2,2,2,2,2,,,,455353553
13,1,,172156-78150, ,HOSE,1,1,1,1,1,,,,,,5555555
14,1,,172156-78160, ,HOSE,1,1,1,1,1

1,1
3,2
4,1
5,1
6,1
7



YOOK2642

SREEREE (N NI ~Z4N° W)
Fu;zlz

HYD. OiL PIPING(VALVE~SWIVEL)

y

ﬂ?
.A<;

B0 N w By WA Y ol
CONTROL VALVE

ﬁ;\z

AARNaArk
SWIVEL JOINT

805



,»,172156-76120, ,"ELBOW PT3/8-60",1,1,1,1,1,,,,55555555>5
,,172131-76150, ,""NIPPLE 3/8 1/2",1,1,1,1,1,,,,,3555355>5
,,172156-76170, ,CONNECTOR,1,1,1,1,1,,,,,,5555555

,»,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,1,,,,,,5555555

,»,172156-76190, ,""JOINT 1/4,1/8",1,1,1,1,1,,,,,535555>5

1,,172156-76230, ,J0INT,1,1,1,1,1,,,,.,5555545

8,1,,172156-76240, ,ELBOW,1,1,1,1,1,,,,,,,,.5,5>

9,1,,172156-76260, ,"'ELBOW PT1/4",1,1,1,1,1,,,,55555533>

10,1,,172156-76290, ,""VALVE, CHECK PT1/4",1,1,1,1,1,,,,,55555545
11,1,,172141-76940, ,""ADAPTOR 1/2-3/8",1,1,1,1,1,,,,,53555555>5
12,1,,172112-77660, ,"L-JOINT 1/8",1,1,1,1,1,,,,,55555535

13,1,,172156-78410, ,HOSE,1,1,1,1,1,,,,,,5555535

14,1,,172141-77800, ,""JOINT, GREASE",4,4,4,4,4,,,,,,3555535

15,1,,23000-016000, ,"CLAMP 16",2,2,2,2,2,,,,,5555355>5

16,1,,172156-78240, ,HOSE,1,1,1,1,1,,,,54555355555

19,1,,172156-78270, ,HOSE,1,1,1,1,1,,,,.,5555545

20,1,,172156-78280, ,HOSE,1,1,,,,,,5555555555

20-1,1,,172156-78281, ,"'HOSE P602YYO025*",1,1,1,1,1,,S,,,M/#01215, ,M/#01215,,,,,,
21,1,,172156-78230, ,HOSE,1,1,1,1,1,,,,,,5555555

1,1
2,1
3,1
5,2
6,1
7



Y00K2642

43 SHEEE (9-0)
Fig. HYD. OIL PIPING(RETIRN)

EBhms o
HYD. 0fL TANK

FEEE—%
TURNING MOTOR

wLOESNT .
SELECTOR vALVE (7
/

v hO—=sULT
CONTROL VALVE

AARILTaA s+
SWIVEL JOINT 13

805



,,172123-76120, ,"'CONNECTOR PF1/4",4,4,4,4,4,,,,3555533135
,,172156-76130, ,""NIPPLE 1/4,1/8",1,1,1,1,1,,,,,:555355>5
,,172156-76130, ,""NIPPLE 1/4,1/8",2,2,2,2,2,,,,53555335>5
»,172156-76230, ,J0INT,1,1,1,1,1,,,,,,,5.555>
,»»23391-020000, ,""JOINT RGI1/4",1,1,1,1,1,,,,553555555>5
»»23393-020000, ,""JOINT 90RGI11/4",3,3,3,3,3,,,55353522575
1,,24315-000110,,"0-RING 1B P-11.0",4,4,4,4,4,,,,,53555535
8,1,,172156-78170, ,HOSE,1,1,1,1,1,,,,,,,,55555
9,1,,172156-78180, ,HOSE,3,3,3,3,3,,,,5:555555>
10,1,,172156-78190, ,HOSE,1,1,1,1,1,,,,54555355555
11,1,,172156-78200, ,HOSE,1,1,1,1,1,,,,.,5555545

RPRR R R R

1
2
3
4
5
6
7



Y00K2642

A4 EERE G
Fig HYD. OIL PIPING(TRACK FRAME)

p
AT ‘
N
PR {.'.hff.’
N SO
3

1 :
TU=Royy I/‘:I‘/ AN

BLADE CYL.

BQS



1,,172123-76120, ,""CONNECTOR PF1/4",3,3,3,3,3,,55555533525
1,,172155-76120,,"JOINT PF1/4",2,2,2,2,2,,,553555335>5
1,,172141-76180, ,CONNECTOR, 3,3,3,3,3,,,
2,,24315-000110, ,"0-RING 1B P-11.0",3,3,
1,,22217-100000, ,"SPRING WASHER 10",2,2,
1 2
3

3,3,3,.55353335335
2,2,2,,,55059352355
,»»23391-020000, ,"JOINT RGI1/4",2,2,2,2,2,,,,
,1,,24315-000110, ,"0-RING 1B P-11.0",3,3,3,3,3,,,5555535555>»

9,1,,26116-100162, ,"BOLT M10X 16 PLATED",é,2,2,2,2,,,,,,,,,,,,,

10,1,,172156-78290, ,HOSE,1,1,1,1,1,,,,.55555555
11,1,,172156-78300, ,HOSE,1,1,1,1,1,,,,555555555
12,1,,172156-78310, ,HOSE,1,1,1,1,1,,,,.,5555555
13,1,,172156-78320, ,HOSE,1,1,1,1,1,,,,,,5555535
14,1,,172156-78330, ,HOSE,1,1,1,1,1,,,,,,5555555
15,1,,172156-78340, ,HOSE,1,1,1,1,1,,,,.55535555
16,1,,172156-78350, ,HOSE ,2,2,2,2,2,,,,3:55535525
17A,1,,172156-78450, ," CLAMP (GREEN:76)",2,,,2,2, 5555335235275
178,1,,172156-78450-1, ,"CLAMP (PINKZ77)",,2, 5555553333225
17C,1,,172156-78450-3, ,""CLAMP (YELLOW=70)",,.,2, 5455555333352 5
18A,1,,172156-78460, ," CLAMP (GREEN:76)",1,,,1,1,,,,.55555595
18B,1,,172156-78460-1, ,""CLAMP (PINK:Z77)", .1, .. 553553355
18C,1,,172156-78460-3, ,"'CLAMP (YELLOW:70)",,1,1,,,555555555535
19A,1,,172156-78470, ," CLAMP (GREEN:76)",1,,,1,1,,,,,5555355>5
19B,1,,172156-78470-1, ,""CLAMP (PINK: 77)",, 2333933393339

19C,1,,172156-78470-3, ,""CLAMP (YELLOW:70)"
20,1,,172156-78480, ,""PLATE, RUBBER (A",2,2
21,1,,172156-78490, ,""PLATE, RUBBER (B",1,1
22,1,,172156-78500, ,"PLATE, RUBBER (C",1,1
23,1,,172156-78510, ,""SUPPORT, HOSE (A",2,2
24,1,,172156-78520, ,""SUPPORT, HOSE (B",1,1,1,
25,1,,172156-78530, ,""SUPPORT, HOSE (C",1,1,1,1,1,,,,,55555595
26,1,,172156-78540, ,""COLLAR 9X 18",5,5,5,5.5,,,.:5352553
27,1,,172149-78940, ,""COVER, HOSE",1,1,1,1,,,,,,5555555>»
27-1,1,,172142-78790, ,""COVER 20-600,
HOSE",3,3,3,3,3,,R,, ,M/#11192, ,M/#11192, ,M/#11192, ,M/#11192, ,
28,1,,172149-78940, ,"COVER,
HOSE*',1,1,1,1,,,Z,, ,M/#11192, ,M/#11192, ,M/#11192, ,M/#11192, ,
29,1,,172142-79430, ,""COVER,
HOSE™,1,1,1,1,,,Z,, ,M/#11192, ,M/#11192, ,M/#11192, ,M/#11192, ,
30,1,,22217-080000, ,"SPRING WASHER 8'",2,2,2,2.,2,,,,,:555255>
31,1,,26013-080302, ,"BOLT M 8X 30",5,5,5,5,5,,...5555955>5
32,1,,26116-080122, ,"BOLT M 8X 12 PLATED",2,2,2,2,2,,,,53555355>5

2,2
1,1
1,1
2,2
1,1



Y00K2642 4 5 FERRES (7 -A)
Fig. HYD 0IL PIPING (BOOM)

l)—/ @?ﬂ

23 17

CONTROL VALVE

m P N = By VA v

r' —AUF
) /BOUM CYL

H PP
165/ S

' AL 2 SRV 2
BUCKET CYL.

BOS



,772156-74400, ,"P.T.0. ASSY, HYD OIL",1,1,1,,,,.M,,..,5,.5>
1,,172156-74700,,"P.T.0. ASSY, HYD.OIL",1,1,1,,,,,5555555535
1

S

,1,,172156-74701,,"P.T.0. (D)
y-,1,,1,1,1,,S,, ,M/#10501, ,M/#10501, ,M/#10501, , ,,
,2,,172156-03110, ,"LABEL, SPECIFICATION",1,1,1,,,,,5555555535
2-1,2,,172156-03111, ,"LABEL,
SPECIFICATION",1,,1,1,,,S,,,M/#10501, ,M/#10501, ,M/#10501, , ,,
2-2,2,,172156-03112, ,"LABEL,
SPECIFICATION",1,,1,1,1,,N,, ,M/#10501, ,M/#11341, ,M/#11341, ,M/#11341, ,
3,2,,172156-03200, ,"'LABEL, OILING",1,1,1,,,,,5555555535
3-1,2,,172156-03201, ,""LABEL,
OoILING™,2,,1,1,1,,N,, ,M/#10501, ,M/#10501, ,M/#10501,, ,,
4,2,,172156-03220, ,"LABEL, OPERATION",1,1,1,,,,,,555555555
4-1,2,,172156-03221, ,"LABEL,
OPERATION",1,,1,1,1,,N,,,M/#10501, ,M/#10501, ,M/#10501, , ,,
5,2,,172156-03250, ,"LABEL, LIFTING",1,1,1,1,,,,,555555535
5-1,2,,172156-

03251, ,LABEL,1,1,1,1,1,,N,, ,M/#11220, ,M/#11220, ,M/#11220, ,M/#11220, ,
6,2,,172156-03720, ,"LABEL,SPECIFICATION",1,1,1,,,,.M,,,,,.,,,,
6-1,2,,172156-03270, ,"LABEL, KEY SWITCH",1,1,1,1,1,,,,,,5555555
7,2,,172141-03350, ,""LABEL, QUICK(C)",1,1,1,1,1,,,,55555555>5
8,2,,1E1060-35171, ,"GRIP,ADJUSTING",1,1,1,1,1,,,,,5555555>»
9,2,,172112-41380, ,"'SHAFT, BLADE LEVER™,1,1,1,1,1,,,,,,5555555
10,2,,172156-46200, ,""COVER ASSY",1,1,1,1,1,,,,.55535554
11,2,,172156-46250, ,BRACKET,1,1,1,1,1,,,,,.555455>
12,2,,172156-46260, ,RUBBER,1,1,1,1,1,,,,.,425555554
13,2,,172156-46300, ,"'LEVER P.T.0. W/BUSH",1,1,1,1,1,,,,555555555
14,3, ,172141-41360, ,"BUSH 1415",2,2,2,2,2,,,,3,55353523
16,2,,172156-46330, ,COLLAR,1,1,1,1,1,,,,,.555555>
17,2,,172156-46340, ,"'ROD, SPOOL™,1,1,1,1,1,,,,.55535554
18,2,,172156-46350, ,SPRING,1,1,1,1,1,,,,.425555554
19,2,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",1,1,1,1,1,,,,,5555555>»
20,2,,1A1030-55010, ,"PIN 6X24.5,FLAT HD.",1,1,1,1,1,,,.,,.555555>
21,2,,1A1380-62160, ,WASHER,4,4,4,4.4,,,,,.555355>»
22,2,,172156-63200, ,""COVER ASSY",1,1,1,,,,.555555355>5
22-1,2,,172156-63101, ,COVER,1,,1,1,1,,S, , ,M/#10501, , , ,M/#10501, ,M/#10501, ,
23,2,,194940-65510, ,"LABEL, ACCEL. LEVER",1,1,1,1,1,,,,.,55555555
24,2,,26013-080202, ,"'BOLT W/WASHER M8X20',4,,4,4,4,,,,,5552355>»
25,2,,172145-76180, ,"JOINT 3/8",2,2,2,2,2,,,:,355522224
26,2,,172156-76210, ,""CONNECTOR PF3/8-38",2,2,2,2,2,,,555553333>5
27,2,,22137-080000, ,"WASHER 8, POLISHED,1,1,1,1,1,,,,555555555
28,2,,22417-200160, ,""COTTER PIN 2.0X16",1,1,1,1,1,,,,,,5555545
29,2,,22417-400400, ,"COTTER PIN 4.0X40",1,1,1,1,1,,,,.55535555
30,2,,23272-030453, ,HOSE, 2,2,2,,,,.,M,,,,,.,,,,
30-1,2,,23272-030435, ,HOSE,2,2,2,2,2,,,,,:555355»
31,2,,23871-030000, ,"PLUG PT3/8,SCREW",2,2,2,2,2,,,55555523135
32,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,,,,3:55353524
33,2,,26013-080252, ,"BOLT M 8X 25",1,1,1,1,1,,,,,..,5555>
34,2,,26013-100252, ,""BOLT W/WASHER M10X25',2,2,2,2,2,,,,,,552353>5
35,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,,,,,.555455>»
36,2,,1A1380-61160, ,WASHER ,4,4,4, ,,,,,,,,555555
36-1,2,,1A1380-62160, ,WASHER, 3, ,3,3,3, ,K, , ,M/#10501, , , ,M/#10501,, ,,
37,2,,172137-69850, ,SCREW,2,2,2, ,,,,,,,55535555
37-1,2,,172519-63240, ,"BOLT 8X 16",2,,2,2,2,,S,,,M/#10860, ,, ,M/#10860, ,,,
38,2,,26013-080202, ,""BOLT W/WASHER M8X20",2,2,2,,,,,35555555533
38-1,2,,26013-080202, ,""BOLT W/WASHER
msx20",3,,3,3,3,,K,, ,M/#10501, ,, ,M/#10501, , ,,

39,2,,172156-63201, ,"'COVER, P.T.O.",1,,1,1,1,,W,, ,M/#10501, ,, ,M/#10501,,,,

1,1
1-1
1-2
ASS
2,2



Y00K2642

rie. 40

BE PTO
HYD.0IL P.T.0.

=k
PREVIQUS

36 =

3&&

arka—-nnnz
CONTROL VALVE

P INC 2~35

BOS



,172141-77800, ," JOINT, GREASE",4,4,4,4,4,, 1,1 ss2s20rs»
,172146-77801, ,HOSE,1,1,1,1,1,,, 5055555555
,172142-77811, ,HOSE, 1,1,1,1,1,, 12100202000
,1,.,172312-77820, ,"FITTING, GREASE™,1,1,1,1,1,,.240000400s
,1,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,2,, 11252520505

1,1,
2,1,
3,1,
4,1
5,1



o

2

HE

o — L;mm
Gl Z

e

BOS

BRs)—2200
Fig. 47 GREASING

Y00K2642

BERINT Y T

TURNING BEARING



1A,1,,172156-81100, ,""BOOM W/BUSH (GREEN)",1,,,1,1,,,.,555555535
1B,1,,172156-81100-1,,"BOOM W/BUSH (PINK)",,1,,,5555555332325
1c,1,,172156-81100-3,,"'BOOM W/BUSH (YELLOW)',,,1,,,,W%,,,,,,,M/#00615,,,,
2,2,,172156-72410, ,""BUSH, PIN 25 35 A",2,2,2,2,2,,,,,32555255>5
3,1,,172156-81330, ,"'PIN, BOOM 25X124",1,1,1,1,1,,,,,.555455>5
4,1,,172156-81350, ,"PIN, BOOM 25X 98",2,2,2,2
5,1,,172155-81390, ,"COTTER PIN 6X 35',3,3,3,3
6,1,,172156-81400, ,"SHIM 25-45",3,3,3,3,3,,,,5535555535

7,1,,24761-020000, ,""NIPPLE PT1/8,GREASE",3,3,3,3,3,,,,:55553555
8,1,,172155-81390, ,""COTTER PIN 6X 35",2,2,2,2,2,,,,,3555355>5
9,1,,172156-81400, ,""'SHIM 25-45",2,2,2,2,2,,,,553533553
10A,1,,172156-82100, ,'"ARM ASSY (GREEN)",1,,,1,1,,,,4555552355
108B,1,,172156-82100-1, ,"'ARM ASSY (PINK)",,1,,,.555555593535
10C,1,,172156-82100-3, ,""ARM ASSY (YELLOW)",,,1,,,,W,,,,,,,M/#00615,,,,
11,2,,172156-72410, ,"'BUSH, PIN 25 35 A",6,6,6,6,6,,,,,5555555>
12,1,,172156-82200, ,"PIN, ARM 25X 65',2,2,2,2,

2!!11111111111
3

13,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2
14,1, ,172156-83160, ,"PIN, BRACKET 25X 65",1,1
15,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,2,2,
16,1, ,26116-100952, ,"BOLT M10X 95 PLATED",1,1,1,1,

17A,1, ,172156-84400, ," " LINK,BUCKET (GREEN)",1,..1,1,.040000000000
17B,1,,172156-84400-1, ," " LINK,BUCKET (PINK)", .1, 11 s0sssssnsssss
17C,1,,172156-84400-3, ,"LINK,BUCKET (YELLOW)",,,1,...W,,,,,,,M/#00615,,,,
18,2, ,172156-72410, ,"BUSH, PIN 25 35 A™.2.2,2.2.2, . 00 ssssssss
19,2,,172156-84440, ,"BUSH 25X 35",2,2,2.2.2, 101 sssnsssss
20A,1,,172156-84500, ,"ARM(L) ,BUCKET(GREEN)",1,..1,1, 10000000 ssss
20B,1,,172156-84500-1, ," " ARM(L) ,BUCKET (PINK)". .1, 11000 sssnnsssss
20C,1,,172156-84500-3, ,"ARM(L) , BUCKET(YELLOW", ,,1,,,.W,,,, ... M/#00615, ,,,
21A,1,,172156-84510, ,"ARM(R) , BUCKET(GREEN)", 1, ..1,1, .00 s ssnsssss
21B,1,,172156-84510-1, , "ARM(R) ,BUCKET (PINK)".. 1,11 00ssssnnnssss
21C,1,,172156-84510-3, ,"ARM(R) , BUCKET(YELLOW", , .1, ,,.W,,,, ... M/#00615, , ,,
22,1, ,26756-100002, ,""LOCK NUT M10 PLATED".,2,2.2.2.2,. 22222000400
23,1,,172156-99450, ,"PIN KIT, BUCKET",2,2,2,2,2,,W,,,M/#00501, ,M/#00501, ,,,,,
24,2, ,172156-81330, ,"PIN, BOOM 25X124",2,2,2.2.2, .11 sssss0sss

25,2, ,172155-81390, ,"COTTER PIN 6X 35",2,2,2,2.2, 100 ssssns0s

26,2, ,172156-81400, ,"SHIM 25-45",2,2,2.2.2, . 10 srssnsss

27,2, ,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,2.2,2, 110200 ssss
28,1,,172156-83120, ,"PIN, BRACKET 25X152",1,1,1,1,1,...44000000
29,1,,172156-83140, ,"PIN 25X 72",1,1,1,1.1,,.000ss0000s

30,1, ,172156-81350, ,"PIN, BOOM 25X 98",1,1,1,1.1,,..20000000s
31,1,,172155-81390, ,"COTTER PIN 6X 35",3,3,3,3.3,..00s0200005
32,1,,172156-81400, ,"SHIM 25-45",4,4,4,4,4,, .1 rssssss

33,1,,172156-83100, ,"'BRACKET, BOOM",1,1,1,1.1,..440s00000s
34,1,,172156-83110, ,"PIN, BRACKET 35X134",1,1,1,1,1,...440000s,

35,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,2,2,2

6
2
2
1
2
1



Y00K2642 .
48 J—AhL & 7—A
Fig. BOOM & ARM

T—=bL s

. ARM CYL.
%

| !
i /_f[ e REFER TO Fig 49 10 |
-

5
TR S~ ~32
7 NG ol S )

BOS



,,172156-99450, ,"PIN KIT, BUCKET",1,1,1,1,1,,W,,,M/#00501, ,M/#00501,,,,,,
,»,172156-81330, ,"PIN, BOOM 25X124",2,2,2,2,2,,,553555533>5
,»,172155-81390, ,"COTTER PIN 6X 35",2,2,2,2,2,,,,535555535>5
,»,172156-81400, ,"'SHIM 25-45",2,2,2,2,2,,,,,:555255>»
,»,24761-020000, ,"'NIPPLE PT1/8,GREASE",2,2,2,2,2,,,,5555353525
,»,172156-86100, ,"BUCKET ASSY 300",1,1,1,1,1,,,,.,5555555
2,,172156-86160, ,TEETH,3,3,3,3,3,,,,,55555555
8,1,,172156-86200, ,""BUCKET 350",1,1,1,,,,,1,,.,555555>
9,2,,172156-86160, ,TEETH,3,3,2,,,,,1,,,,,.,,,>
10,1,,172156-86300, ,"'BUCKET 250",1,1,1,,,,.,1,,.555455>
11,2,,172156-86160, ,TEETH,3,3,3,,,,.1,.,:555555

1,1
2,2
3,2
4,2
5,2
6,1
7



Y00K2642

Fig 49 éagl(-E/Th

(300)
[0
STANDARD

(350)
73w
QPT | ONAL

(250)
*FFav
OPT IONAL

BOS



N~NoOo o~ WNR

1
1
1
1
1
1
1

,172155-81390, ,""COTTER PIN 6X 35",4,4,4,4.,4,,,,,,3:525525
,172156-81400, ,""SHIM 25-45",4,4,4,4,4,,,,,,,3553525
,172156-94100, ,BLADE,1,1,1,1,1,,,,,,5555555
,172156-94250, ,"PIN 25X 59A",3,3,3,3.,3,,...5555355>5
,172156-94270, ,"PIN 25X 59B",1,1,1,1,1,,,,,.,555455>»
,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,1,,,,,55535355>
,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,2,,,,3,553533523



YOOK2642

Fig. 50 iﬁ%; "

e |
e N2 @
a9V W ?
b

BOS



0,Y00K2642

1,001, ,"VEHICLE BO5"

2,1,,"LABEL(JP)(PINK,GREEN)",""BO5 G','BO5 P',"B0O5 Y',"BO5 G EX","B05 G AY"
2,2,,LABEL(JP) (YELLOW),"BO5 G","B0O5 P*","B0O5 Y","BO5G EX",'B0O5 G AY"

2,3, ,LABEL(AY),"B0O5 G","B0O5 P","B0O5 Y","BO5 G EX","B0O5 G AY"

2,4, ,LABEL(EX),"BO5 G","B0O5 P*,"B0O5 Y*","BO5 G EX","B0O5 G AY"

2,5,,"SAFETY LABEL(JP)","BO5 G",'BO5 P","B0O5 Y","B0O5 G EX","B05 G AY"
2,6,,"SAFETY LABEL(AY)","B05 G","B05 P","B05 Y","B0O5 G EX","B05 G AY"
2,7,,""SAFETY LABEL(EX)",'BO5 G",''BO5 P",'B0O5 Y",'"B0O5 G EX","B05 G AY"

2,8, ,"ENGINE MOUNT & ENGINE ACCESSOR™","B0O5 G'","B0O5 P'","B05 Y'","B0O5 G EX',"B0O5 G
AY*™

2,9, ,SILENCER,"BO5 G","BO5 P',"BOS5 Y',"B0S5 G EX'","B0O5 G AY"

2,10, ,ACCELERATOR,'"BO5 G",'"B0O5 P",'B0O5 Y","B0O5 G EX","BO5 G AY"

2,11, ,"FUEL TANK & FUEL LINE","BO5 G","B0O5 P'","B0O5 Y'","BO5 G EX',"BO5 G AY"
2,12, ,BATTERY,"BO5 G","B0O5 P'","B0O5 Y'","B0O5 G EX',"BO5 G AY"™

2,13, ,"ELECTRIC PART","BO5 G',"BOS P',"BOS5 Y',"B0O5 G EX","B0O5 G AY"

2,14, ,"WORK LAMP'",'BO5 G",'BO5 P",'"B0O5 Y","BO5 G EX","B0O5 G AY"

2,15, ,"I1DLER, TRACKROLLER & CRAWLER",''BO5 G',''BO5 P'",'B0O5 Y'","B0O5 G EX","B0O5 G
AY"

2,16, ,"CONTROL EQUIP.(OPERATION)","BO5 G',"BO5 P","BO5 Y","B0O5 G EX","BO5 G AY"
2,17, ,"CONTROL EQUIP.(DRIVE,SINGLE LE",*"BO5 G",*"BO5 P*,"B0O5 Y","B0O5 G EX',"B0O5 G
AY"

2,18, ,""CONTROL EQUIP.(DRIVE,TWIN LEVE™,"BO5 G',"B05 P',"B05 Y'","B0O5 G EX',"B0O5 G
AY"

2,19, ,"CONTROL EQUIP.(BLADE)","B0O5 G","B0O5 P*","B0O5 Y*","B0O5 G EX","B0O5 G AY"
2,20, ,"OPERATION LEVER STOPPER™,"BO5 G"™,"BO5 P',"BO5 Y',"BO5 G EX',"B05 G AY"
2,21,,"LINK STAND,COVER & INSTRUMENT',"BOS G','B05 P',"B0O5 Y'","B0O5 G EX",'"B0O5 G
AY"

2,22, ,FRAME,"BOS G",'"B0OS P","B0OS Y","B0OS G EX","B05 G AY"

2,23, ,"TURNING DRIVING EQUIPMENT","BO5 G","B0O5 P'","B0O5 Y","BO5 G EX',"BO5 G AY"
2,24, ,"SEAT & BONNET","BO5 G',"BOS P',"BOS Y',"B0O5 G EX","B0O5 G AY"
2,25,,"HYD.OIL PUMP & PUMP MOUNT",'BO5 G'",'BO5 P*",'"B0O5 Y","BO5 G EX","BO5 G AY"
2,26,,"BOOM CYLINDER","BO5 G'","BO5 P'","B0O5 Y'","BO5 G EX',"BO5 G AY"

2,27,,"ARM CYLINDER",'BO5 G','B0O5 P',"B0O5 Y',"B0O5 G EX","B0OS G AY"

2,28, ,""BUCKET CYLINDER",'BOS G'",'BOS5 P","B0OS Y'","B0O5 G EX","B0O5 G AY"

2,29, ,"SWING CYLINDER™,"BO5 G',"B0O5 P'","B0O5 Y',"B0O5 G EX',"BO5 G AY"

2,30, ,"BLADE CYLINDER",''BO5 G",''BO5 P'",''BO5 Y'",'"BO5 G EX","BO5 G AY"

2,31, ,"DRIVING MOTOR","BO5 G","BO5 P'","B0O5 Y","BO5 G EX',"BO5 G AY"

2,32, ,"TURNING MOTOR","BO5 G","BO5 P'","B0O5 Y'","BO5 G EX',"BO5 G AY"
2,33,,"HYD.OIL TANK",'"BO5 G','B0O5 P',"B0O5 Y'","BO5 G EX","B0O5 G AY"

2,34, ,"SWIVEL JOINT","BO5 G','B0O5 P',"B0O5 Y',"BO5 G EX","B05 G AY"
2,35,,"CONTROL VALVE(P PORT & P.T.O.)'","B0O5 G',"B0O5 P',"B05 Y'","B0O5 G EX',"B0O5 G
AY"

2,36, ,"CONTROL VALVE(DRIVING & BLADE)","B05 G","B05 P'","B05 Y","B05 G EX'","B05 G
AY*™

2,37,,"CONTROL VALVE(ARM & BOOM)'*,*BO5 G','BO5 P*,"BO5 Y","BO5 G EX","BO5 G AY"
2,38, ,""CONTROL VALVE(BUCKET & TURNING'™,"BO5 G',"B05 P',"B05 Y',"B0O5 G EX',"B0O5 G
AY"

2,39, ,"SELECTOR VALVE","BO5 G'","BO5 P'","B0O5 Y'","BO5 G EX',"BO5 G AY"

2,40, ,"HYD.OIL PIPING(TANK-PUMP-VALVE","BO5 G","BO5 P","B0O5 Y","B0O5 G EX',"B05 G
AY™

2,41, ,"HYD.OIL PIPING(VALVE-SELECT-TU","B0O5 G',"B0O5 P',"B0O5 Y',"B0O5 G EX',"B0O5 G
AY"

2,42, ,"HYD.OIL PIPING(VALVE-SWIVEL)","B0O5 G',"BO5 P'","B0O5 Y',"B05 G EX","B05 G
AY*™

2,43, ,"HYD.OIL PIPING(RETURN)","B0O5 G","B0O5 P*,"B0O5 Y*","BO5 G EX","B0O5 G AY"
2,44, ,"HYD.OIL PIPING(TRACK FRAME)™",'BO5 G'",'BO5 P",'B0O5 Y","B0O5 G EX","B05 G
AY"

2,45, ,"HYD.OIL PIPING(BOOM)*,"BO5 G',"B0O5 P'","B0O5 Y'","BO5 G EX","BO5 G AY"

2,46, ,"HYD.OIL P.T.O.","B0O5 G","BO5 P'","B0O5 Y'","BO5 G EX',"BO5 G AY"

2,47, ,GREASING,"B0O5 G',"B05 P',"B05 Y',"B05 G EX',"BO5 G AY™

2,48, ,"BOOM & ARM™,"BO5 G","BO5 P',"BOS5 Y',"BO5 G EX",'B0O5 G AY"

2,49, ,BUCKET,'B0O5 G'",'B0O5 P',"B0O5 Y',"B0O5 G EX","B0OS G AY"



2,50, ,BLADE,"BO5 G'",'BO5 P'",'BO5 Y","BO5 G EX","BO5 G AY"



	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	PAINT PART No, & COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	WIRING DIAGRAM


